Ginetta G50 Cup Car
Build Manual v.3

Typical chassis
Aot G50 LT 001




Ginetta G50 Cup Car




Minimum weight

Overall length

Wheelbase

Overhang

Overall width

940

4124

2445

1890

Width of bodywork at axle centreline

Maximum track

kg

+/-5 mm

+/- 10 mm

mm +/-1 %

Ginetta G50 Dimensions

Front Rear
846 +/- 10 mm 831 +/- 10 mm
Where measured FRONT AXLE
Front Rear
1890 mm +/- 1 % 1890 mm +/- 1 %
Front Rear
mini maxi Mini maxi
1894
1876 mm +/- 1 % 1894 mm +/- 1 % 1876 mm +/- 1 %
mm +/-1%




Ginetta G50 Ride Height Reference

Front Rear

Minimum Ride Height of car 60

(At all times ) +-5mm 60 +/- 5 mm

References on chassis

This measurement is for set-up use only, and should not be used as a measurement for the championship regulations minimum ride height



Ginetta G50 Initial Run Recommendations

It is important to realise when running a car for the first time, that painted, powder coated, and plated surfaces tend to bed together and
can work loose during the initial running period.

Consequently, it is strongly recommended that one out lap is completed after which all oil, water, and fuel lines are checked for security,
along with the wheel nuts.

After this, a further run of four laps should be completed, after which a thorough spanner check must be carried out, checking the
security of all components.

Particular attention should be paid to hub nuts, CV joints, braking and steering systems, suspension mounts and lock nuts, and also the
airjack locking rings.

As with all new car builds, it can be increasingly difficult to get all the air from the brake system, at sometime during the first run it is also
advised that you should bleed the brakes and clutch to remove any excess air from the systems.

At all times during testing, visual checks should be made whenever the car is stationary.

Once testing is complete the car must be thoroughly cleaned, spanner checked, all fluid levels checked, and generally inspected, before
returning to the track.

Extra attention should be paid to all engine drive belts, after any visits to gravel traps, for damage or misalignment.
Please note that the regulations for the G50 Cup will be very closely controlled and we would strongly advise that you consult Ginetta

before making any alterations to the car, no matter how miniscule this may be. The regulations will focus primarily upon maintaining the
original specification of the car and you should work on the assumption that any modifications will render the car ineligible.




Ginetta G50 Car Set Up

ALL THESE ITEMS CAN BE SET UP IN THE AIR

DAMPER TYPE Ohlin Ohlin
DAMPER SETTING - 10 - 10
AEON TYPE / SIZE Rubber / 25mm Rubber / 25mm
A R BAR & SETTING Hole 1 Hole 1
MASTER CYLINDER SIZE 0.7 inch 0.7 inch
BRAKE DISCS / PADS Alcon / PF 01 Alcon / PF 01
BIAS SETTING

SPRINGS 800lbs 650lbs
PRELOAD STATIC Zero Zero

DAMPER PLATFORM AIR

58mm ™ 58mm

57mm ™ 57mm

CAMBER SHIMS

8mm ™ 8mm

4Amm ™ 4mm

CASTOR SETTINGS

N

N\

TYRE Michelin Slick Michelin Slick
ALL THESE ITEMS TO BE SET UP ON FLAT PATCH

TYRE PRESSURE HOT 28psi ™ 28psi 28psi ™ 28psi

CAMBER ANGLE DEGREES 3.25 ™ 3.25 20M20

TOE IN / OUT Immin ™ 1mm in Immin ™ 1mm in

RIDE HEIGHT 62mm ™ 62mm 72mm ™ 72mm

THESE ITEMS REFERENCE

ONLY

BRAKE DUCTS

None Fitted

None Fitted

TYRE PRESSURE COLD

21psi ™ 22psi

20psi ™ 21psi

This set-up is based on a complete car with all fluids, ( water, oil, etc ), no driver, and 10 litres of fuel.

Alternative Camber shims are available in sizes 2mm, 3mm, and 5mm.




Ginetta G50 Set-up Details

Front

Rear

Ride Height Change

1 TURN SPRING PLATFORM = 2.5 MM RIDE HEIGHT

1 TURN SPRING PLATFORM = 2.5 MM RIDE HEIGHT

Camber Change

3 MM SHIM = 0.5 DEGREES

3 MM SHIM = 0.5 DEGREES

Toe Change

Ya TURN TRACK ROD = 2.5 MM TOE CHANGE @ WHEEL

YaTURN TOE LINK =2.5 MM TOE CHANGE @ WHEEL

Ride Height Change With Camber Change

1 DEGREE CAMBER CHANGE = 3 MM RIDE HEIGHT

1 DEGREE CAMBER CHANGE = 3 MM RIDE HEIGHT

Toe Change With Camber Change

NO CHANGE

NO CHANGE

Damper Adjustment

1 CLICK =70% BUMP, AND 30% REBOUND

1 CLICK =70% BUMP, AND 30% REBOUND

Anti-rollbar adjustment, hole 1 — hole 2

STIFENESS INCREASE = 22.8%

STIFENESS INCREASE =17.3%

Anti-rollbar adjustment, hole 2 — hole 3

STIFENESS INCREASE = 25.7%

STIFENESS INCREASE = 19.0%

Anti-rollbar adjustment, hole 3 — hole 4

STIFENESS INCREASE =29.1%

STIFENESS INCREASE = 20.8%




Ginetta G50 Damper Detail

Make and Type OHLINS OIL FILLED SINGLE ADJUSTER OHLINS OIL FILLED SINGLE ADJUSTER
Maximum open length 437 mm 437 mm
Minimum closed length 350 mm 350 mm

Front damper graph Rear damper graph




Ginetta G50 Mileage Advice of Critical Components

The following parts must follow a life-mileage program for periodic maintenance / replacement / refurbishment / dimensional and crack checks.

Listed below are typical expected life ( in kilometres ) to be intended just as a starting reference.

For safety reasons, please contact Ginetta Cars immediately if you discover premature wear or problems.

SUSPENSION
Suspension wishbones 5000 km
Anti Roll Bars and anti roll bar drop links 5000 km
Suspension ball joints 3000 km
Front hubs 10000 km
Rear hubs 10000 km
STEERING
Steering column and trackrods rods 5000 km
Steering rack 10000 km
CONTROLS
Brake pedal 5000 km
Chassis to Engine installation bolts 5000 km
WHEELS, TRANSMISSION and STARTER MOTOR
Brake disc bell (unless fretting occurs) 3000 km
Wheel rims 5000 km
Wheel bearings 5000 km
SYSTEMS
Wiring Loom 10000 km
Water Radiators & Oil coolers (unless fins getting damaged) 10000 km




Ginetta G50 Crack Checking of Critical Components

CRACK CHECKS
Routinely performing crack checks on structural parts at regular intervals and after every accident, is strongly recommended.
Parts which should be monitored are:
* Rims
e Seat mounting brackets
 Brake disc bells
e Wishbones, Toe links, and Track rods
e Uprights
e Suspension mounts, and Steering arms
e Anti roll bars and anti roll bar drop links
The crack checking of any components can be carried out at Ginetta Cars. To arrange any crack checking please contact

e Andrew Brimacombe on 0113 385 4151

10



Ginetta G50 Systems

Fuel System

The Ginetta G50 Cup Car has an ATL Saver Cell 60 litre. This style of fuel cell regulates the fuel pressure with a 5 bar fixed regulator at the tank. This
means that there is only one fuel line to run through the car to the engine.

In a case of running out of fuel the engine may take around 30 seconds of running to self-bleed itself.

Below is the schematic of the fuel cell:
Internals Low level sensor

11



Ginetta G50 Systems

Checking fluid levels

Checking the fluid levels on the Ginetta G50 Cup Car should be carried out at the start of each day the car will be running. The oil, water and power
steering levels should be checked using the following procedure:

» Before starting the engine remove all caps and check the levels. The oil should be around 20-30mm below the top baffle, the water and power
steering levels should be around half their tank capacity.

» The engine should now be started. Whilst waiting for the thermostat to open (around 70-75 degrees C), several cycles of the steering should be
carried out, ensuring a full sweep each time from full left hand lock to full right hand lock. During this time the power steering fluid level should be
monitored, keeping its level around half the tank capacity. The cap should now be replaced.

* As the engine temp rises, attention should be paid to the radiator, ensuring that as the thermostat opens the whole area of the radiator is hot. If
this isn’t the case then the bleed screw on top of the radiator should be carefully opened to bleed out any air in the system. After any air is
removed the water level should topped up to two thirds of the tank capacity and the cap replaced.

» After the fan starts at 95 degrees C, the engine revs should be raised to 3000 rpm, held for 5 seconds then switched off . The oil level should now
be checked and topped up if required. The level at this point should be around £10mm above the top baffle.

Ginetta Cars recommends the follow lubricants: 5w30 synthetic oil in the Engine, 75w90 gear oil in both the gearbox and in the Differential, and a
premium grade of power steering fluid.

12



Ginetta G50 Battery care

Dry Cell Battery Care
Charging Procedure:
Only use specific DRY BATTERY chargers
= The charger must give a constant tension between 14.0V and 14.7V.

= The charger must be able to charge with a current of at least 40% of the nominal capacity of 26-27Ah, which is about 10A.The current will come
down during charging.

= A complete charge can take up to 10 hours.
SAFETY NOTES:
= Never charge the battery when the battery is “HOT”.
= Tighten the cable-nuts not more than 4Nm.
= Charge an empty battery immediately. Do not leave it empty.
= When the battery is stored do not let the tension come down under 12V. Charge it again as soon as possible.

= Store the batteries in ambient temperature of about 25°C. Hotter conditions will reduce the life of the battery.

13



TO ALL GINETTA OWNERS AND DRIVERS

As you are probably aware there was an accident involving Hunter Abbott in the Ginetta G50 GT4 car which has made everybody at Ginetta think —
particularly about the fact that motor racing is dangerous and that the cars we build are going to be entering into an environment where accidents
happen and the unexpected occurs.

Whilst we do all that we can within the constraints of providing affordable cars for people to compete in, to make the cars as safe as possible to meet the
expected unexpected we cannot eliminate all risks of accidents happening or provide a totally safe environment in which those who drive the cars
compete.

Every driver and every person involved in the preparation of the cars for circuit use can and should take steps themselves to limit the risks of accidents
happening and to minimise the consequences of any accidents.

Whilst Hunter’s accident was completely out of the ordinary Lawrence Tomlinson has his own experience of flight at Oulton Park in a Ginetta G20 and he
has done his best to make sure that everybody learns from the mistakes of others.

Whilst the following are not directly related to these accidents there are points which Ginetta Cars Ltd feel should be borne in mind when Ginetta Cars are
used.

1 All racing cars require regular inspection and mechanical checks to make sure that everything is as it should be. If you are in any doubt there are
normally Ginetta staff at the circuit that will be happy to inform and advise as best they can on any problems you experience.

2 All drivers should be fully familiar with the use and proper operation of their seat harnesses. They are fitted and required for reasons of safety and
their proper operation should be second nature to a driver before he or she goes out on circuit. The harness should be properly secured to hold
the driver in the seat and all points connected. Whilst we cannot offer training in evacuation from a burning car whilst it is upside down drivers
have to be aware that they may need to get out quick and should prepare for this.

14



3 Fire is an ever present risk and so caution should be taken when fuelling cars. Hot metal can ignite fuel and precautions should be taken to ensure
that cars are not overfilled with fuel.

4 A closed visor does help prevent burns to the face. The element of choice available to drivers is something they can decide upon when open face
helmets are permitted but I lost eyebrows when my Dodge Viper caught fire and | was wearing a partial visor. Never again was my decision.

5 Check to ensure that safety pins from internal fire extinguishers are removed when the car goes on circuit. The pin provides security against
accidental discharge when the car is being worked on and in the paddock. On circuit the extinguisher should be ready for instant activation by
driver or marshals. Again drivers should be aware that they might need to activate a fire extinguisher and know what to do before they go out on
circuit.

6 Tyres are not wholly predictable in the amount of grip which they provide and care should be taken when trying to warm them. Grip can suddenly
appear and if this is not expected in circumstances where a driver is weaving an accident can occur.

We are studying the wreckage of Hunter’s chassis to see whether there are areas for improvement.

Any lessons which we learn will be passed on as soon as we are able to.

Richard Dean

15



Ginetta Cars Contacts

For any queries on the Ginetta G50, or about Ginetta Cars, please use the relative contacts below to help us deal with your queries as smoothly as
possible.

e Championship enquires — Carrie Hardy — 0113 385 4144172
e Technical enquires — Simon Finnis, Jody Hemmings, or Paul Haigh — 0113 3854148 — 0113 3854145 — 0113 3854163

e Parts and ordering — James Morgan— 0113 3854164 (stores@ginettacars.com )

* General enquires — Marisia Grabowski or Hannah Sullivan — 08452 105050
* Media enquires — Jay Ashton — 0113 3854146

» Sales enquiries - Charlie Kemp 0113 3854171

Design enquires — Marcos Lameirao — Dan Martin — 0113 3854170 — 0113 3854167
Alternatively Ginetta Cars can be reached by the following;

* Ginetta Main Line — 08452 105050

By Fax — 0113 3854141

» E- mail — enquires@ginettacars.com



| P | 3 7 5 6 7 B 9 70 71 12
REV. MODIFICATION DRAWN | CHECKED | DATE | .
A A
1
[ | LIJA T LLIA | |
z z
| e |
2 - :
=X =X
Z|X Z| X
B wo wo B
o= Ol=
= >
il X0
< m < (]
o L nd L
= < < —
e o
=5 =
O ()]
<|= <|=
S E: e
c T T c
o a o
(o)) (o)
(eo} (eo)
Y —_—1 e Y
D D
e
@)
@)
—
L
=
O
o
E L E
(49}
+1
o
©
Y
B 1 - N |
1876 +1% MIN. 1876 +1% MIN.
B 1894 +1% MAX. 846+10 2445+10 WHEELBASE 831+10 B 1894 +1% MAX. -
o FRONT TRACK ~ FRONT OVERHANG REAR OVERHANG o REAR TRACK o
F 4124 +5 O'ALL LENGTH a F
G G
| | WEIGHT(g) MATERIAL COPYRIGHT NOTE | |
TOLERANCE :  UNLESS STATED FINISH PROJECTION [ ponor scaLE
IF IN DOUBT ASK
LINEAR 20.Tmm ANGULAR 0.5° | REMOVE ALL BURRS AND SHARP EDGES @‘@ N MILLIVETRES
H
DRAWN CTB DESCRIPTION PQEléACI;\IQ—:lTY :
OVERALL DIMENSIONS SCHEMATIC
DATE 41212008 1
APPROVED SCALE 4. SHEET | DRG. NO. REV.
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com ML 1 20 A2 10OF 1 X0019
| 2 | 3 4 | 5 | 6 7 8 [ 9 [ 10 T 11 T LINI"T automotive

DATECODE 120704




1 [ 2 3 4 5 6 7 8
REV. MODIFICATION DRAWN | CHECKED | DATE | *
A A
DETAIL A
SCALE1:5
Bonded with /
Sikaflex before ®4.1 Holes
reveting 4mm rivets
o
N
B I\ B
® O
Bonded with
Sikaflex before
riveting .
c c
(X
D D
3
Ref.| Part Description Qty. | @
O
E 1 | A0100 Chassis 1 |A E
2 | A0239 Floor Panel 2 |A
WEIGHT(g) MATERIAL COPYRIGHT NOTE
|| N/A AUTOMOTIVE AND MUST NOT BE REPRODUGED, USED FOR ||
. FINISH PROJECTION | po NOT ScALE
TOLERANCE : UNLESS STATED N/A THIRD ANGLE IF IN DOUBT ASK F
LINEAR +0.1mm ANGULAR #0.5° 4@—% ALL DIMENSIONS
F REMOVE ALL BURRS AND SHARP EDGES IN MILLIMETRES
DRAWN DESCRIPTION QUANTITY
ML PER CAR: A\
DATE X0040 Floor Panels N/A
17/04/2008
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED SCALE SHEET | DRG. NO. REV.
Tel- 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com ML N/A | A3 |75r X0040
1 [ 2 [ 3 [ 4 [ 5 [ [ 7 [ LN automotive
DATECODE 120704




1 I 2 I 3 I 4 I 5 I 6 I 7 [ 8

10

12

13

14

16

REV.

MODIFICATION DRAWN CHECKED DATE Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www. Ginettacars.com

—

Loctite 243 on itens 31,35,39

LOCATION OF
WISHBONE SPHERICAL
BEARING TOP - C0017

SPEED SENSOR SUB-ASSEMBLY

)

QUANTITIES HERE LISTED RELATE TO THE LEFT-HAND FRONT

ASSEMBLY ONLY.

PART NUMBERS SUFFIXED "L" DENOTE LEFT-HAND VERSIONS,
ASSUME SAME PART NUMBER WITH "R" SUFFIX FOR RIGHT-HAND

SIDE OF CAR UNLESS OTHERWISE STATED.
PART NUMBERS PREFIXED "*" DENOTE ITEMS USED ON LEFT-HAND

FRONT ASSEMBLY ONLY.

DOUBLE QUANTITES OF UN-HANDED PARTS (NOT INCLUDING "*"

1) PREFIXED ITEMS) TO CALCULATE FULL CAR REQUIREMENTS.
THIS SPEED TRIGGER SUB-ASEMBLY IS _ 2 N
ONLY USED ON THE L/H FRONT HUB REF. |5 DESCRIPTION PART | QTY.| =N
2|l 20 |Al245mmx ¢18" x 35 ET WHEEL J0001 1 -
= 21 |A|WHEELNUT J0002 5 55TO060 | ||
(TYRES| 22 | A|240mm x @640mm x 18" TYRE Kooo1 | 1 | - )
chD 23 | A| WHEEL SPEED TRIGGER L0001 1 - )
m ¥| *24 |A|WHEEL SPEED SENSOR L0002 1 - |
- - ~ |=| *25 | A|BRACKET WHEEL SPEED PICKUP L0003 1 -
THIS SUB-ASSEMBLY 1S ONLY GT OPTION REF. 5 DESCRIPTION PART |QTY.| Tor | 2 J
USED ON THE L/H FRONT HUB BRAKE COOLING DUCT . *26 | C | M6 PLAIN WASHER - 2 -
1 | A| BEARING PACK C0001 1 - ©[ %57 [c M6 NYLOC NUT - 1 -
ONCE ASSEMBLED, THE BRACKET (25) > [ AlUPRIGHT 0002 1 - =
IS LOCATED BETWEEN THE - 3 A CAMBER SHIVS *28 | C| M6 x 16mm SOCKET BUTTON HEAD BOLT - 1 - ) H
WASHERS (26) & THE UPRIGHT (2) % 4 | A|FRONT LOWER CLEVIS COE)14 1 : 29 |C|M8PLAIN WASHER - 10 -
Z - 30A |C|M8NYLOC NUT - 2 -
Wi 5 | A|FRONT WHEEL BEARING WASHER C0029 1 - 308 |G M8 NYLOG RALFNUT >
21 6 |A|TRACK LINK BUSH C0049 2 - Q - - -
Can be adusted to correct the bumpsterr 2 8 I TRACK LINK BUSHS 0050 1 = 31 |clM8x25mm SOCKET CAP HEAD BOLT - 4 15 TO 20 J
= 32 | C|M8 x60mm SOCKET CAP HEAD BOLT - 3 15 TO 20
LOCATION OF G| 8 | BITRACKLINKBUSH! 0051 L - 33 |C| M8 x80mm SOCKET CAP HEAD BOLT - 1 20
WISHBONE SPHERICAL Xl 9 |A|TOP PICK-UP BUSH C0052-A 2 - -
BEARING BOTTOM - C0018 10 | A| SUSPENSION BOTTOM CLEVIS BUSH C0053 2 : o| "4 |CIMSNUT - 3 ] i
11 A TOP CLEVIS C0063 1 - *35 | C| M5 x 25mm SOCKET CAP HEAD BOLT - 3 )
12 | A|FRONT BRAKE CALLIPER 10001 1 - 36 | C|M10PLAIN WASHER - 6 -
13 | A| FRONT DISC 10002L 1 - ol 37 |C|M10NYLOC NUT - 1 25
39 | C|M10 x 65mm SOCKET CAP HEAD BOLT - 4 55
w15 | A FLOATING DISC BOBBIN 10004 12 - 40 |C|M10 x 80mm SOCKET CAP HEAD BOLT 1 55
<! 16A | A|DISC BELL 0.25" SOCKET CAP HEAD BOLT - 12 - X oumm - )
& 16B | A| DISC BELL 0.25" ALL METAL LOCK-NUT - 12 - ~| 41 |C|M12 THIN AN WASHER - 2 -
17 A| FRONT DISC BELL 10005 1 - = 42 C | M12 x 85mm SOCKET CAP HEAD BOLT - 2 30 L
LOCATION OF 18 | A| FRONT CALLIPER MOUNTING 10011 2 - S| 43 | C|M24 LOCK-NUT - 1 180
7/16" MALE ROD 19 FRONT BRAKE DUCT PART B 10015 1 - > 44 |C|M24x110mm SOCKET CAP HEAD BOLT i 1 L
END - C0023 J J
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN DESCRIPTION QUANTITY
N/A THS DRANIG A0 NFORATIN S THE FROPERTY 0F LT CTB PER CAR: 7 N
TS [pATE o L/H FRONT HUB EXPLODED ASSEMBLY 1 PAIR
Can be adusted to correct the bumpsterr FINISH N/A TOLERANCE:  UNLESS STATED | PROJECTION | DONOT SCALE
o APPROVED SCALE SHEET | DRG. NO. REV.
REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm ANGULAR £0.5 69—6 ﬁ\lLk/IBI_IIﬁIEIVINI;S'I'gI\EIg ML N/A Al 1 0F 1 XOOO1
1 2 3 4 5 6 7 8 9 [ 10 11 [ 12 [ 13 [ 14 [ 15 L_IN T automotive




10

11

12

2 3
DRAWN | CHECKED | DATE |

REV. MODIFICATION
A
B
Recomend silicon paste for assy of polly bush and inner sleeve
// c
\ 4
D
o
E
QUANTITIES HERE LISTED RELATE TO THE LEFT-HAND FRONT
ASSEMBLY ONLY.
RIGHT-HAND ASSEMBLY IS IDENTICAL TO THIS ASSEMBLY. F
. DOUBLE ALL QUANTITES TO CALCULATE FULL CAR REQUIREMENTS.
2
REF. |6 DESCRIPTION PART | QTY. TORRUE
= 1 A| FRONT UPPER WISHBONE C0004 1 -
% 2 A| WISHBONE SPHERICAL BEARING TOP 0.5" C0017 1 -
? 3 A | UPPER WISHBONE RETAINING RING C0033 1 -
! 4 A| SUSPENSION NYLON BUSH C0059 4 - .
ff 5 A | SUSPENSION POLY BUSH C0064 4 -
CZ> 6 A| WISHBONE INNER SLEEVE BUSH SHORT C0071 1 -
T 7 A| WISHBONE INNER SLEEVE BUSH LONG C0072 1 -
o 8 C | M10 NYLOC NUT - 2 i
E 9 C | M10 x 80mm SOCKET CAP HEAD BOLT - 1 45 TO 50
10 C [ M10 x 90mm SOCKET CAP HEAD BOLT - 1 H
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
SR L/H FRONT UPPER WISHBONE PER CAR: A
WRITTEN CONSENT. 2
FINISH TOLERANCE: UNLESS STATED | PROJECTION IE'J:?NNggSgTA;EK 3/1/08 EXPLODED ASSEMBLY @
o APPROVED SCALE SHEET | DRG. NO. REV.
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm - ANGULAR £0.5 é%‘% ﬁ\JLIKABIL“ﬁFMNESTIORE: ML N/A A2 10F 1 X0002

1

I 2 [ 3

[ 7

8

9

[ 10 I

11

L_ N T automotive




2 3
REV. MODIFICATION DRAWN | CHECKED | DATE |

Recomend silicon paste for assy
of polly bush and inner sleeve

LOCATION OF
FRONT DAMPER

LOCATION = /
OF FRONT /

; ' D
ARB DROP LINK /0&2«&\@

QUANTITIES HERE LISTED RELATE TO THE LEFT-HAND FRONT
ASSEMBLY ONLY.

PART NUMBERS SUFFIXED "L" DENOTE LEFT-HAND VERSIONS,
ASSUME SAME PART NUMBER WITH "R" SUFFIX FOR RIGHT-HAND
SIDE OF CAR UNLESS OTHERWISE STATED.

DOUBLE QUANTITES OF UN-HANDED PARTS TO CALCULATE FULL
CAR REQUIREMENTS.

()
:
' N
REF. | DESCRIPTION PART | QTY. i
F
FRONT LOWER WISHBONE L/H
> 1 A (PART No C0006 FOR R/H VERSION) 0005 1 i
% 2 A| WISHBONE SPHERICAL BEARING BOTTOM 0.625" C0018 1 -
E 3 A|M10 ARB & DAMPER BOLT C0054 1 -
83 4 A| SUSPENSION ARB BUSH FRONT C0055 1 - B
(:,)) 5 A| SUSPENSION NYLON BUSH C0059 4 -
E 6 A| SUSPENSION POLY BUSH C0064 4 -
8 7 A| WISHBONE INNER SLEEVE BUSH SHORT C0071 1 -
L 8 A| WISHBONE INNER SLEEVE BUSH LONG C0072 1 - G
9 C| LOWER WISHBONE RETAINING RING C0076 1 -
(| 10 |C|M5x13mm SOCKET CAP HEAD BOLT -1 - )
o 11 C | M10 NYLOC NUT - 2 B
S 12 | C|M10 x 80mm SOCKET CAP HEAD BOLT - 1 45TO 50
13 | C|M10 x 90mm SOCKET CAP HEAD BOLT - 1 H
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
N/A RS | L/H FRONT LOWER WISHBONE PER CAR ——
WRITTEN CONSENT. 1 PAIR
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION :?:?NNSSS‘;??;EK 9/1/08 EXPLODED ASSEMBLY @
o APPROVED SCALE SHEET | DRG. NO. REV.
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm - ANGULAR £0.5 é%‘% ﬁ\JLIKABIL“ﬁFMNESTIORE: ML NIA A2 10OF 1 X0003
1 | 2 | 3 [ 4 [ 5 [ 6 [ 7 [ 8 [ 9 [ 10 [ 11 [ LN T automotive|




N

1 | 2 | 3 5 | 6 | 7 | 8
REV. MODIFICATION DRAWN | CHECKED I DATE I
()
2
) A
REF.|& DESCRIPTION PART | QTY. o Loy
= 1 C| 7/16" MALE ROD END L/H THREAD C0023 1 -
é 2 C| 7/16" MALE ROD END R/H THREAD C0024 1 -
g 3 A | FABRICATED FRONT TOE LINK C0028-F 1 - —
&£ 4 A | TRACK LINK BUSH FRONT CASTER 7.6 C0049 2 -
(_ 5 C [ 7/16" PLAIN NUT L/H THREAD - 1
e 35TO 40
o~ 6 C | 7/16" PLAIN NUT R/H THREAD - 1 :
7 C | M8 PLAIN WASHER - 2 -
2 8 |C|[M8NYLOCNUT - 1
9 C | M8 x 45mm SOCKET CAP HEAD BOLT - 1
QUANTITIES HERE LISTED RELATE TO THE LEFT-HAND FRONT
ASSEMBLY ONLY. NOTE:
THIS GROOVE DENOTES
RIGHT-HAND ASSEMBLY IS IDENTICAL TO THIS ASSEMBLY. L/H THREADED END )
DOUBLE ALL QUANTITES TO CALCULATE FULL CAR REQUIREMENTS.
D
E
|
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
N/A AUTOMOTIVE AND MUST NOT BE REPROBUCED, USED FOR PER CAR:
WRITTEN CONGENT. 0o 10 ATHIRD PARTY WITHOUT DATE 5/1/08 L/H FRONT TOE LINK EXPLODED ASSEMBLY 2
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION IE;(?NNggSgTA;gK
o APPROVED SCALE SHEET | DRG. NO. REV.
REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm — ANGULAR £0.5 &Lkna:_hﬁﬁ;l;rlggg ML N/A A3 1 OF 1 X0004
1 | 2 3 5 | 6 | 7 | 8 L_NI T automotive




1 [ 2 [ 3 [ 4 [ 5 [ 6 [ 7 [ 8 9 10 11 12 13 14 15 16

REV. MODIFICATION DRAWN CHECKED DATE Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www. Ginettacars.com

NOTE: D
THIS GROOVE DENOTES
L/H THREADED END

FOR END FITINGS
SEE DRAWING X0003

@ 35mm O/D x 2mm WALL T45
FRONT ANTI-ROLLBAR SETTINGS

(HOLE| DESCRIPTION | Kg'mm/Deg | Lbf*In/Deg

H1 | G50 FULL SOFT 10115.17 116784.2
H2 | G50 HALF SOFT 12417.45 143365.2 H
H3 | G50 HALF STIFF 15605.51 180172.7
H4 | G50 FULL STIFF 20139.79 232523.1

ASSEMBLY SHOWN AT FULL SOFT SETTING

NOTE:
THIS GROOVE DENOTES & ﬂ m
L/H THREADED END o
_— 13 G REF.|& DESCRIPTION PART |QTY.| ¥&F | |
13 | 1 A| ANTI-ROLLBAR MOUNTING BOTTOM C0019 2 -
% 2 | A|ANTI-ROLLBAR MOUNTING TOP C0019-A 2 -
Z| 3 | A|ANTI-ROLLBAR LINK C0020 2 - |
81 4 | A|FRONT ANTI-ROLLBAR 35x2 T45 C0022 1 -
#| 5 |C|M8MALE ROD END L/H THREAD C0025 2 -
[ ={- E| 6 | C|M8MALE ROD END R/H THREAD C0026 2 -
' O _ _
FOR END FITINGS 5 Q| 7 | A|ANTI-ROLLBAR BUSH ¢35 C0045 4 P
SEE DRAWING X0003 Ll 8 |A|ANTI-ROLLBAR MOUNTING BUSH M8 C0048 2 -
9 |C|M8NYLOC NUT - 6 -
10 | C|M8 PLAIN NUT L/H THREAD - 2 -
€| 11 |C|M8PLAIN NUT R/H THREAD - 2 - L
12 | C | M8 x 35mm SOCKET CAP HEAD BOLT - 2 -
\ 13 | C | M8 x 100mm SOCKET CAP HEAD BOLT - 4 - L
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN DESCRIPTION QUANTITY
N/A THS DRANING A0 NFORATIN S THE FROPERTY 0F LT CTB PER CAR: 7 N
HANUEACTURE OR DISCLOSED TOATHIRO ARV WIHOUT 7 3 o 6/2/08 FRONT ANTI-ROLLBAR EXPLODED ASSEMBLY 1
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION :iOINNggSBCTAsz
o %)E APPROVED SCALE SHEET | DRG. NO. REV.
REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm ANGULAR £0.5 Ae ﬁ\lLk/IBII_“ﬁIIEI\/INIES'II'gI\Elg ML N/A Al 1 0F 1 X0020
1 2 3 4 5 6 7 8 9 [ 10 11 [ 12 [ 13 [ 14 [ 15 L_IN T automotive




I 2 I 3 I 4 I 5 I 6 I 7 [ 8

10

11

12

13

14

REV. MODIFICATION DRAWN CHECKED DATE Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com
CO0011 - 2mm
C0012 - 3mm
C0013 - 5mm
Loctite 243 on itens 26 and 34
LOCATION OF

WISHBONE SPHERICAL
BEARING TOP - C0017

()
(m)]
<<
§
REF. |5 DESCRIPTION PART | QTY. TORIUE
14 | A| FLOATING DISC BOBBIN 10004 8 - )
15A | A | DISC BELL 0.25" SOCKET CAP HEAD BOLT ] o ]
QUANTITIES HERE LISTED RELATE TO THE LEFT-HAND REAR 0 WITH SHORTENED HEAD
- LLI " _ _ _
ASSEMBLY ONLY. ¢ 15B | A| DISC BEL 0.25" ALL METAL LOCK-NUT 8
S| 16 |A|REAR CALLIPER L/H 10006L 1 -
A A At 8w remosour o ——
SIDE OF CAR UNLESS OTHERWISE STATED. 18 | A|REAR BRAKE PAD 10008 | 1PAIR -
19 | A|REAR DISC BELL 10010 1 - |
DOUBLE QUANTITES OF UN-HANDED PARTS TO CALCULATE _ -
"~ FULL CAR REQUIREMENTS. 2 20 |A[245mmx ¢ 18" x 35 ET WHEEL J0001 1 -
= =| 21 |A|WHEELNUT J0002 5 55TO60 |
' A
REF.|& DESCRIPTION PART | QTY.| ©°%r (TYRES| 22 | A|240mm x ®640mm x 18" TYRE Kooo1 | 1 - )
_| 1 [A|BEARING PACK C0001 1 -] [ |23 |C|M8PLAIN WASHER - 8 -
LOCATION OF O 2 [|AlUPRIGHT C0002 1 _ 24 | C|M8 THIN AN WASHER - 1 -
7/ IEBN[')V'_A&E)OFégD % 3 | A|CAMBER SHIMS : : : 25 |C|M8NYLOC NUT - 4 -
ol 4 _ _ _ ; 2| 26 |C|M8x25mm SOCKET CAP HEAD BOLT - 5 15 TO 20
2| 5 |A|ANTI-ROLLBAR MOUNTING BUSH M8 C0048 1 - 27 | C| M8 x 35mm SOCKET CAP HEAD BOLT - 1 -
— 6 A | TOP PICK-UP BUSH C0052-A 2 - 28 |C| M8 x60mm SOCKET CAP HEAD BOLT - 3 50 TO 55
=z
8 7 A | SUSPENSION BOTTOM CLEVIS BUSH C0053 2 - 29 C | M8 x 80mm SOCKET CAP HEAD BOLT - 1 35TO 40
| 8 |A|TOPCLEVIS C0063 1 - | 30 |C|M10 PLAIN WASHER - 6 - )
=| 9 |A|DOWEL REAR LOWER CLEVIS D0003-A 6 - 31 | C|M10 THIN AN WASHER - 2 -
2| .o |A|REARLOWERCLEVIS L/H DODOT-A ’ ) | 32 |C|MT0NYLOC NUT - 1 -
5 (PART NUMBER D0006-A FOR R/H VERSION) =| 33 |C|M10x55mm SOCKET CAP HEAD BOLT - 2 25
LOCATION OF | 11 |A|TRACK LINK BUSH REAR D0013 2 - 34 | C|M10x 65mm SOCKET CAP HEAD BOLT - 5 55
MESN'\E/')ALC?OE%D @ 12 |A|REAR DAMPER BUSH D0014 1 ; 35 | C|M10 x 80mm SOCKET CAP HEAD BOLT ] 1 60 TO 70
LOCATION OF (TRANSMISSION | 13 | A| DIFF. C.V. JOINT OUTER G0006 1| - ) (M24| 43 |C|M24LOCK-NUT - 180 |
REAR DAMPER
LOCATION OF MATERIAL A WEIGHT(g) COF;YRIGHTNOTE DRAWN CcTB | PESCRIPTION gggr&;?( 2\
BEWAIETNBGOSE-I—STPO'_'&RS()A()I_’] 8 %ﬁ?#;%cggzzé},\ﬁPISCLOSEDTOATHIRDPARITYWITHOUT DATE 17/1/08 L/H REAR HUB EXPLODED ASSEM BLY 1 PAlR
) FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION EOINNSSSB%I&EK
0 APPROVED SCALE SHEET | DRG. NO. REV.
REMOVE ALL BURRS AND SHARP EDGES LINEAR 0. 1mm ANGULAR £0.5 69—6 ﬁ\lLk/IBI_IIﬁIEI\/INI;S'I'gI\EIg ML N/A Al 10F 1 X0005

9

| 10

11

12

13

I 14 I

L_IN T automotive




10

11

12

2 3
DRAWN | CHECKED | DATE |

REV. MODIFICATION
A
Recomend silicon paste for assy
of poly bush and inner sleeve
B
Cc
D
E
A
QUANTITIES HERE LISTED RELATE TO THE LEFT-HAND REAR
ASSEMBLY ONLY.
RIGHT-HAND ASSEMBLY IS IDENTICAL TO THIS ASSEMBLY. .
. DOUBLE ALL QUANTITES TO CALCULATE FULL CAR REQUIREMENTS.
2
s N
REF. |& DESCRIPTION PART | QTY. .
(1 | A|REAR UPPER WISHBONE D000 1 - ) N
z 2 A| WISHBONE SPHERICAL BEARING TOP 0.5 C0017 1 - )
c;) 3 C| UPPER WISHBONE RETAINGING RING C0033 1 -
('d; 4 A | SUSPENSION NYLON BUSH C0059 4 - .
@ 5 A| SUSPENSION POLY BUSH C0064 4 -
% 6 A| WISHBONE INNER SLEEVE BUSH SHORT C0071 1 -
T 7 A| WISHBONE INNER SLEEVE BUSH LONG C0072 1 - )
o 8 C | M10 NYLOC NUT - 2 i
% 9 C [ M10 x 80mm CAP HEAD BOLT - 1 45TO 50
10 | C|M10 x 90mm CAP HEAD BOLT - 1 H
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
N/A RS | L/H REAR UPPER WISHBONE PER CAR ——
WRITTEN CONSENT. 2
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION ﬁ:C:NNggggﬁiK 3/1/08 EXPLODED ASSEMBLY @
o APPROVED SCALE SHEET | DRG. NO. REV.
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm - ANGULAR £0.5 é%‘% ﬁ\JLIKABIL“ﬁFMNESTIORE: ML NIA A2 10OF 1 X0006

1

I 2 [ 3

| 5

7

8

9

10

11

L_ N T automotive




11

12

2 3
DRAWN | CHECKED | DATE |

REV. MODIFICATION
.
2
'REF. |& DESCRIPTION PART | QTY.| 'S |
—~| 1 | A|WISHBONE SPHERICAL BEARING BOTTOM 0.625" C0018 1 -
S 2 | A|TRACK LINK BUSH FRONT CASTER 7.6 C0049 2 -
G| 3 |A[SUSPENSION NYLON BUSH C0059-B | 4 -
%| 4 | A|SUSPENSION POLY BUSH C0064 4 -
®| 5 | A|WISHBONE INNER SLEEVE BUSH SHORT C0071 1 -
&l 6 |A|WISHBONE INNER SLEEVE BUSH LONG C0072 1 -
| 7 |C|LOWER WISHBONE RETAINING RING C0076 1 -
(REARSUSP. | 8 |B|REARLOWER WISHBONE D0002L 1 - )
9 |C|M8PLAIN WASHER - 2 -
2| 10 |C|M8NYLOCNUT - 1 35 70 40
11 | C| M8 x 40mm SOCKET CAP HEAD BOLT - 1
_| 12 [c|M10NYLOC NUT . 2
T| 13 |C|M10x80mm SOCKET CAP HEAD BOLT - 1 45 TO 50
14 | C|M10 x 90mm SOCKET CAP HEAD BOLT - 1

Tacking washers to wishbone is
permited to avoid elongating
of the wishbone

Recomend silicon paste for assy
of poly bush and inner sleeve

QUANTITIES LISTED IN TABLE (ABOVE) RELATE TO THE LEFT-
HAND REAR ASSEMBLY ONLY.

PART NUMBERS SUFFIXED "L" DENOTE LEFT-HAND VERSIONS,
ASSUME SAME PART NUMBER WITH "R" SUFFIX FOR RIGHT-HAND
SIDE OF CAR UNLESS OTHERWISE STATED.

DOUBLE QUANTITES OF UN-HANDED PARTS TO CALCULATE FULL
CAR REQUIREMENTS.

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com

LOCATION OF
7/16" MALE RO
END - C0024

MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN DESCRIPTION QUANTITY
N/A THIS DRAWING AND INFORMATION IS THE PROPERTY OF LNT CTB PER CAR
AT CH DSBS 7o nam s LT L/H REAR LOWER WISHBONE '
WRITTEN CONSENT. DATE 1 8/1 /08 EXPLODED ASSEMBLY 1 PAIR
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION ﬁ:?NNggjgﬁsz
0 396 APPROVED SCALE SHEET | DRG. NO. REV.
+ + ALL DIMENSIONS
REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm ANGULAR £05 é IN MULLIMETRES ML N/A A2 10F 1 X0007

1

2 [ 3

| 5

I 7 [ 8

9

10

11

7N\

\v/

L_ N T automotive




|
REV. MODIFICATION

2 | 3
DRAWN | CHECKED [ DATE |

()
(]
A ( & TORQUE ) A
REF. |o DESCRIPTION PART | QTY. FT LBs
FRONT 1 C| 7/16" MALE ROD END L/H THREAD C0023 1 -
SUSPENSION 2 C| 7/16" MALE ROD END R/H THREAD C0024 1 -
< (REARSUSP. | 3 |A|FABRICATED REAR TOE LINK | Doo11 | 1| - ) -
- 4 C | 7/16" PLAIN NUT L/H THREAD - 1 )
© 35TO 40
=~ 5 C | 7/16" PLAIN NUT R/H THREAD - 1
B B
QUANTITIES HERE LISTED RELATE TO THE LEFT-HAND REAR
ASSEMBLY ONLY.
RIGHT-HAND ASSEMBLY IS IDENTICAL TO THIS ASSEMBLY.
B DOUBLE ALL QUANTITES TO CALCULATE FULL CAR REQUIREMENTS. NOTE: |
THIS GROOVE DENOTES
L/H THREADED END
C C
D D
‘@
e
&
OOP\ ?\®\ ‘ i
L\\2 | 2 f
\© ‘ ©
7
F
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com
F MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
N/A AUTOMOTIVE AND MUST NOT BE REPROBUCED, USED FOR PER CAR:
VRITTEN CoNENT o A THIRD PARTYHITHOUT DATE 17/1/08 L/H REAR TOE LINK EXPLODED ASSEMBLY 2
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION E?NNSSL?;?;EK
o APPROVED SCALE SHEET | DRG. NO. REV.
REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm — ANGULAR £0.5 ﬁ\lLkABILhﬁlEnmssrlggg ML N/A A3 1 OF 1 X0008
1 ] 2 3 5 ] 6 ] 7 ] 8 LN T automotive




I 3 I 4 I

5

6

7

10

11

12

13

14

15

REV.

MODIFICATION

CHECKED DATE

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com

FOR END FITINGS
SEE DRAWING X0005

THIS GROOVE DENOTES
L/H THREADED END

O
F
O
., ¢
13
.
R '
@ 35mm O/D x 2mm WALL T45 |
REAR ANTI-ROLLBAR SETTINGS &
/ I
HOLE| DESCRIPTION Kg*mm/Deg Lbf*In/Deg
[ H1 | G50 FULL SOFT 4472.9452 516422 | |
H2 | G50 HALF SOFT 524552613 60562.0
NOTE: H3 | G50 HALF STIFF 6241.81206 72064.6 & ﬂ .
THIS GROOVE DENOTES | H4 | G50 FULL STIFF 7541.89313 87074.6 | 13 é
L/H THREADED END o’ TORQUE
ASSEMBLY SHOWN AT FULL SOFT SETTING & REF. |6 DESCRIPTION PART | QTY. FT. LBs /
13 f 1 | A| ANTI-ROLLBAR MOUNTING BOTTOM C0019 2 -
2 | A| ANTI-ROLLBAR MOUNTING TOP C0019-A 2 -
FRONT 3 | C|M8 MALE ROD END L/H THREAD C0025 2 -
SUSPENSION| 4 |C|M8 MALE ROD END R/H THREAD C0026 2 -
5 | A|ANTI-ROLLBAR BUSH ¢35 C0045 4 -
6 | A|ANTI-ROLLBAR MOUNTING BUSH M8 C0048 2 -
FOR END FITINGS REAR 7 A | ANTI-ROLLBAR LINK D0008 2 - K
3 SEE DRAWING X0005 SUSPENSION| 8 |A|REAR ANTI-ROLLBAR 35x2 T45 D0009 1 -
9 |C|M8NYLOC NUT - 6 -
10 | C | M8 PLAIN NUT L/H THREAD - 2 -
M8 11 | C | M8 PLAIN NUT R/H THREAD - 2 - u
12 | C | M8 x 35mm SOCKET CAP HEAD BOLT - 2 -
\ 13 | C | M8 x 100mm SOCKET CAP HEAD BOLT - 4 - L
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN DESCRIPTION QUANTITY
N/A THS DRANING A0 NFORATIN S THE FROPERTY 0F LT CTB PER CAR: 7 N
UAFACTUA oRDSCLoSED TOATHRO AT WTHUT [Ty 212/08 REAR ANTI-ROLLBAR EXPLODED ASSEMBLY ’
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION :Z'I:OINNSSSBCTA/L\';K
o APPROVED SCALE SHEET | DRG. NO. REV.
REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm ANGULAR £0.5 %9_6 ﬁ\lLk/IBI_IIﬁIEIVINES'I'gI\EIg ML N/A Al 1 0F 1 X0021
3 4 5 6 7 9 [ 10 11 [ 12 [ 13 [ 14 [ 15 L_IN T automotive




I 2 [ 3

4 | 5 | 6 [ 7

10

11

12

13

14

15

REV.

MODIFICATION DRAWN CHECKED

DATE

Loctite 243

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com

DIMENSIONS LISTED ON

THIS DRAWING APPERTAIN TO

COMPONENTS IN ASSEMBLED STATE

COMPONENTS SHOWN IN GREY WITHOUT REFERENCE NUMBERS
ARE PART OF OTHER ASSEMBLIES.

SEE RELAVENT "X' PREFIXED DRAWINGS FOR DETAILS.

m
4 9( 7
REF.|& DESCRIPTION PART | QTY.| ¢
ol 1 |A[RACKCLEVIS H0007 2 -]
Zz| 2 | A[RACKMOUNTING BUSH H0012 2 -
il 3 |A[STEERING RACK HO013 1 -
£ 4 |A|STEERING RACK BOOT - 2 - .
5 |A|LOCKSTOP HO014 2 -
_|_6 [C[M10PLAIN WASHER - 2 -
Z| 7 [C[M10SPRING WASHER - 2 -
8 [ C|M10x 115 SOCKET CAP HEAD BOLT - 2 - o
©| 6 |C|[M18PLAIN WASHER - 2 -
=| 8 |C|M18x1.5P HALF NUT - 2 - )
MATERIAL /A WEIGHT(g) g.;;/l;;;.;égg;;;gﬁé%?r DRAWN CTB DESCRIPTION SI;JQIEEEY :
WS SRS [DATE 1arai0g STEERING RACK EXPLODED ASSEMBLY 1 @
FINISH N/A TOLERANCE: UNLESS STATED PROJEDCAEIION :iOINNggSBCTAsz
REMOVE ALL BURRS AND SHARP EDGES LNEAR £0.fmm — ANGULAR £0.5° %9_6 ﬁ\lLk/IBII_'\CIIEI\/INIES'II'gI\Elg APPROVED ML SAEE N Al ?l—IOIiE;r oRe. O X0009 e

9 |

10

11

12

13

| 14 |

15

L_IN T automotive




1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 9 | 10 | 11 | 12 | 13 | 14 | 15 | 16

REV. MODIFICATION DRAWN CHECKED DATE Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www. Ginettacars.com
A
B
C
HOSES ARE ONLY SHOWN SCHEMATICALLY. FOR TRUE SHAPES N
& LENGTHS, SEE SAMPLES.
RESERVOIR, COOLER & PUMP SHOWN SCHEMATICALLY, FOR
__ILLUSTRATIVE PURPOSES ONLY (ie NOT IN EXACT POSITIONS).
LéJ D
1 L<‘C( TORQUE )
REF. | & DESCRIPTION PART | QTY. ET LBs
( BoDY | 1 | [NOTUSED - 1] - )
2 | A| STEERING WHEEL H0001 1 - —
3 | A|STEERING RACK U.J. H0008 2 -
4 | A| LOWER STEERING COLUMN H0010-A 1 -
5 | A| STEERING WHEEL QUICK RELEASE H0019 1 -
6 |A|POWER STEERING RESERVOIR H0020 1 - E
7 | A|RACK/PRESSURE HOSE ADAPTOR H0021 1 -
STEERING 8 | A|RACK TO COOLER HOSE ADAPTOR H0022 1 -
9 |[C|M16 ADAPTOR WASHER H0023 1
10 | C|M14 ADAPTOR WASHER H0024 1 N
11 | A| FORD CALLAPSIBLE COLUMN H0025 1 -
12 | A| POWER STEERING PRESSURE PIPE H0026 1 -
13 | A|HOSE RACK TO COOLER H0027 1 -
14 | A|HOSE COOLER TO RESERVOIR H0028 1 - F
\ 15 | A|HOSE RESERVOIR TO PUMP H0029 1 - J
( 16 | A| MOTEC MINI DASH L0004 1 - )
ELECTRICAL
17 | A| MINI DASH PLATE L0050-A 1 -
( OILSYSTEM | 18 |A|OIL COOLER | N0003 | 1 | - )
EXPLODED & | 19 | A|FRONT TOE LINK X0004 | 1 PAIR - )
ILLUSTRATIVE | 20 |A|STEERING RACK X0009 1 - J 19
( FORDPART | 21 |A[POWER STEERING PUMP - 1] - ) c
( 34"UNF. | 22 |C|3/4"UN.F.PLAIN NUT - 1] - )
/' A HIGH PRESSURE H
. ©) 3 D6 SIZE ADAPTOR
VaS\\ INTO 90° ELBOW
A W
/4
N o
LOW PRESSURE
D8 SIZE ADAPTOR
Fitting of heat sheelding
is permited on the pipes |
| JUBILEE
FITTINGS
J
D8 SIZE 90°
o ELBOW
Z
[a1]
2 u
0
o\
[a1]
z
14 K
\
L
D8 SIZE 90°
ELBOW
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
N/A DA D NEOmATON o T PRopeT o T PER CAR:
%é?#;%cggEE&iP‘SCLOSEDTOATHIRDPARTVW‘THOUT DATE 23/1/08 STEERING COLUMN 1
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION F;OINNS(';SBCTA}&EK
o | R APPROVED SCALE SHEET | DRG. NO. REV.
REMOVE ALL BURRS AND SHARP EDGES LINEAR +0.1mm ANGULAR £0.5 ﬁ\lLk/IBIL'\CIIENINES‘II%gg ML N/A Al 10F 1 XOO1 0
1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10 | 11 | 12 | 13 | 14 | 15 L_INI T automotive




1 | 2 | 3 4 5 6 7 8
REV. MODIFICATION DRAWN | CHECKED | DATE | *
Alarm Settin]gs
-The current alarm settings on the dash for alarms [2 outside red LEDs]
-Ecu temp HI 80 deg C
-Battery LO 11.2 Volts
A -Oil Pressure LO 29 PSI A
-Air Inlet Temp LO 0 deg C HI 60 deg C
-Engine Temp LO 0 deg CHI 105 deg C
-Oil Temp HI 120 deg C
L] Alarm Lights -
3
Ref. Description Part |Qty|®
O
B 1 Steering Wheel H0001 | 1 |A B
2 Motec Mini Dash L0004 | 1 |A
3 M5x16 Countersunk Bolt - 3 |C
4 Mini Dash Plate L0050 | 1 |A
5 Button STeering Wheel L0056 | 2 (A -Page Button
. 6 Steering Wheel Spacer HO0036 | 1 |B EI?;EZ ;0235”%9%0 o —
7 | Steering Wheel Quick Release | H0019 | 1 |A 9
8 M5 Plain Washer - 3 |C
9 M5 Spring Washer - 3 |C
10 M5x20 Hex Head Bolt - 3 |C
C c
D D
E 3¢ Optional item E
Pit Limiter
WEIGHT(g) MATERIAL COPYRIGHT NOTE
|| N/A AUTOMOTIVE AND MUST NOT BE REPRODUGED, USED FOR |
. FINISH PROJECTION | po NOT ScALE
TOLERANCE : UNLESS STATED N/A THIRD ANGLE IF IN DOUBT ASK F
Mount Wlth M5 nleC LINEAR £0.fmm  ANGULAR 0.5° REMOVE ALL BURRS AND SHARP EDGES 4@_% ﬁ\lLIRAE)LIthIE'?II?()IE'\éS
F nuts if used without spacer
DRAWN DESCRIPTION QUANTITY
ML PER CAR: A\
DATE X0054 Steering Wheel & Mini Dash Assy .
19/11/2008
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED ML SCALE 1:5 | A3 SHEET | DRG. NO. X0054 REV.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com . 1 OF 1
1 [ 2 [ 3 [ 4 [ 5 [ [ 7 [ LINITautomotive]

DATECODE 120704



1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 9 | 10 | 11 | 12 | 13 | 14 | 15 | 16
REV. MODIFICATION DRAWN CHECKED DATE Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www. Ginettacars.com
A
B
i C
R0028 AIR-JACKFRONT
R/H SIDE
| R0031 AIR-JACK PLUG
] / SYSTEM INLET
SECONDARYPOSITION
E
T-PIECE [ i — i i i i i i i i i i i
: F
G
BY SWAPPING THIS TUBE
& TOP FITTINGS FROM FRONT
AIR-JACKS, THE SYSTEM CAN i
BE ACTIVATED FROM THE
SECONDARY POSITION (R/H SIDE)
H
| ROSARJACKPLUG
- " SYSTEM INLET
PRIMARY POSITION
: |
R0028 AIR-JACK FRONT
UHSIDE
J
All parts category "A"
Max operating pressure 40 bar
K
L
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN  ~rg |DESCRIPTION QUANTITY
N/A DA D oA ON S T PRopeT o T PER CAR:
mﬁ?#;%cggz:&iP‘SCLOSEDTOATHIRD PARTY WITHOUT DATE 24/1/08 AI R_JACK SYSTEM SCH EMATIC N/A
FINISH /A TOLERANCE:  UNLESS STATED | PROUECTION [DONOT SCALE
. APPROVED SCALE SHEET | DRG. NO. REV.
ALL DIMENSIONS
REMOVE ALL BURRS AND SHARP EDGES LINEAR +0.1mm ANGULAR £0.5 IN MULLIMETRES ML N/A Al 10F 1 XOO1 2
1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10 11 | 12 | 13 | 14 | 15 L_INI T automotive




| 2 | 3 | 4 | 5 | 6 | 7 9 | 10 11 | 12 | 13 | 14 | 15 | 16
REV. MODIFICATION DRAWN CHECKED DATE Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www. Ginettacars.com
A
B
C
D
E
F
................................ ©
) H
R
|
W)
<
REF. |5 DESCRIPTION PART | QTY.
— 1 A| FRONT BRAKE CALIPER 10001 1 PAIR J
10002L 1
2 FRONT DI
A © SC I10002R 1
3 A| FRONT DISC BELL 10005 2
4 A| REAR BRAKE CALIPER 10006 1 PAIR —
10007L 1
5 A| REAR DISC
I10007R 1
o0 6 A| REAR DISC BELL 10010 2
'iJ 7 A| MASTER CYLINDER BRAKE INTEGRAL 0.7 10016 2 K
% 8 A| FRONT BRAKE MASTER CYLINDER TO T-PIECE 10031 1
= 9 A| FRONT BRAKE T-PIECE TO CALIPER L/H 10032 1
E 10 A| FRONT BRAKE T-PIECE TO CALIPER R/H 10033 1
% 11 A| REAR BRAKE SWITCH TO T-PIECE 10034 1 |
% 12 A| REAR BRAKE T-PIECE TO CALIPER L/H 10035 1 L
é 13 A| REAR BRAKE T-PIECE TO CALIPER R/H 10036 1
- 14 | A| REAR BRAKE MASTER CYLINDER - SWITCH 10037 1 MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN  ~rg |DESCRIPTION QUANTITY
% 15 | A]FEMALE BRASS T-PIECE 10038 2 N/A s b i PER CAR:
9 16 A BANJO BOLT/SWITCH I004O 1 %ﬁlﬂ#;%cggzzé},\ﬁ?\SCLOSEDTOATHIRDFARTYWITHOUT DATE 24/1/08 BRAKING SYSTEM SCH EMATIC N/A
] 17 | A| BONDED SEAL FOR ABOVE 10041 1 FINISH N/A TOLERANCE: ~ UNLESSSTATED | PROJECTION [0 oousT Ask
NEAR £0.4mm  ANGULAR £05° atomensiows |APPROVED — [SCALE [ A, [SHEET [DRG.NO. %0013 REV.
REMOVE ALL BURRS AND SHARP EDGES IN MULLIMETRES 1 0OF 1
1 | 2 | 3 | 4 | 5 | 6 | 7 9 | 10 11 | 12 | 13 | 14 | 15 L_IN T automotive




1 | 2 I

3 [ 4 5

(o))
~
o)
©

10

11 12 13 14 15 16

REV.

MODIFICATION DRAWN

CHECKED DATE

Replacement for the
front or rear master cylinder

Front brake cylinder option for a larger reservoir

Can be adjusted for pedal position A

-Molding mark on the pedal can be removed to archieve 100%
-Stop may be adjusted to archeive 100% throttle position

(Full throttle is archived after 95% opening so there iis no power
gain)

-Trying to gainn any more could couse the pedal 1o go of the
range and go to tickover safety mode in full |

O

-Item 1 (RO0O01) may be removed/modified to adjust pedal ‘
position on brake and clutch

()
2
‘REF.|% DESCRIPTION PART | QTY.| ToRaE
. 1 | B | PEDAL PAD MOUNTING BUSH R0001 4 N/A
Can be GdJ,USTed for 2 | A|PEDAL PIVOT - OUTER BUSH R0002 1 N/A
pedal position 3 | A|PEDAL PIVOT - INNER BUSH R0003 1 N/A
4 | A| BRAKE PEDAL BIAS BUSH R0004 1 N/A y
5 |A|CLUTCH PEDAL BUSH R0005 1 N/A
~| 6 |A|CLUTCH PEDAL PAD R0006 1 N/A
@| 7 |A|BRAKE PEDAL PAD R0007 1 N/A
Al 8 |A|PEDAL MOUNT R0009 1 N/A |
X! 9 |A|BRAKE PEDAL ARM R0010-B 1 N/A
T 10 |B|CLUTCH PEDAL ARM R0011 1 N/A
11 | A| THROTTLE PEDAL (FORD PART) R0012 1 N/A
12 | A| BRAKE PEDAL BUSH R0045-A 1 N/A .
13 | A| BRAKE PEDAL FLANGE BEARING JFM-1214-15 R0046 2 N/A
14 | A|BRAKE PEDAL THRUST WASHER MSM-1218-10 R0047 2 N/A
15 | A|BRAKE PEDAL MOUNT R0048-A 1 N/A
16 |B | BRAKE MASTER CYLINDER (WITH RESERVOIR) 2 N/A -
17 | A|CLUTCH MASTER CYLINDER 1 N/A
18 | A| ©0.3125" FEMALE ROD END 1
19 | C|M6 PLAIN WASHER 4 N/A
©o| 20 |C|M6NYLOC NUT 6 J
= 21 [C|M6x45mm SOCKET CAP HEAD BOLT 1
22 | C| M6 x 60mm SOCKET CAP HEAD BOLT 1
23 | C[M8 PLAIN WASHER 18 N/A
24 | C|M8 PLAIN NUT 3 B
25 |C|M8NYLOC NUT 7
2| 26 |C|M8x20m SOCKET CAP HEAD BOLT 6
27 | C| M8 x 30mm SOCKET C'SUNK HEAD BOLT 4 )
28 | C| M8 x 35mm HEX HEAD BOLT 6
29 | C| M8 x 70mm SOCKET CAP HEAD BOLT 1
( 30 |[C|M10LARGE WASHER - | 2 | NA ]
31 BRAKE BIAS BAR 1 - -
AEZ BRAKE BIAS BUSH 2 N/A
33 BRAKE BIAS CLEVIS 2 N/A L
MATERIAL /A WEIGHT(g) g;ﬂ;l;;;;&gg;;g DDDDDDDDD DRAWN CTB DESCRIPTION SILEJQIEI:;Y :
| - | | S VS =R, PEDAL BOX EXPLODED ASSEMBLY 1 @
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com FINISH N/A TOLERANCE: UNLESS STATED PROJESGIION IELOINNS(T)SE?TA/IREK
REMOVE ALL BURRS AND SHARP EDGES LINEAR £0Amm — ANGULAR £0.5° 69—6 ﬁ\lLk/IBII_'\ﬁIIEI\/INIES‘II'gI\Elg APPROVED ML SCALE N/A A ?HOI?:E;F PRE. O X0018 e
1 2 3 4 5 6 7 8 9 [ 10 11 [ 12 [ 13 [ 14 [ 15 L_IN T automotive




1 I 2 [ 3 4 5 6 3
REV. MODIFICATION DRAWN | CHECKED | DATE | *
A A
S
Ref. | Part Description Qty | @
O
B 1 - Pedals Assy 01 [A B
2 |R0057| Floor Heal Rest | 01 |A
C c
D Riveted on the chassis D
E E
Riveted on the floor panel
WEIGHT(g) MATERIAL N/A COPYRIGHT NOTE
. FINISH PROJECTION | po NoT SCALE
TOLERANCE : UNLESS STATED THIRD ANGLE IF IN DOUBT ASK F
LINEAR £0.1mm  ANGULAR £0.5" | peMOVE ALL BURRS AND SHARP EDGES ‘@ '6‘ YT T
F
DRAWN : ML DESCRIPTION QUANTITY
DATE. 17/04/2008 X0040 Pedal & Foot Rest
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED: ML SCALENJA | A3 |SHEET |DRG.NO. REV.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com 1 OF 1
1 | 2 | 3 | 4 [ 5 [ [ | A

DATECODE 120704

= 0 sotonouve



| 2 | 3 |

4 | 5 | 6 | 7 | 8 9 | 10 | 11

12 |

13

15

REV. MODIFICATION DRAWN CHECKED DATE Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www. Ginettacars.com
A
B
5 6 |
-p - - > - - > - . P - - > - - - -» - - \
\
C
@ L | | — .
| 8 4
D
]
Y
<
O E
L
<—O
|_
Z
@) i
Y
L
F
i NOTES:
BACK TO REFER TO THE ENGINE INSTALLATION AND OPERATING MANUAL FOR ENGINE
TOP OF RUNNING PROCEURES AND TEMPERATURES RELATING TO THE OIL SYSTEM. ©
ENGINE
TEMPERATURE
SENSOR
H|
R _
e —————————————— )
|
|
|
7 Y,
- -—< - <« - - - -——- - - - < - /
J
TN
L
<
-~ ™
REF. |5 DESCRIPTION PART | QTY. K
1 A| SUMP CASTING E0012 1
ENGINE
2 A| SUMP OIL PICK-UP E0014 1
3 A| OIL TANK NOO0O1 1
oIL 4 A| OIL COOLER NO003 1 B
SYSTEM 5 A| OIL PIPE - PUMP TO COOLER NO0O6 1 L
6 A| OIL PIPE - COOLER TO TANK NOOO7 1
7 A| OIL PIPE - TANK TO SUMP NOO008 1
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN — ~rp  [DESCRIPTION QUANTITY
8 | A|OIL PUMP (SUPPLIED WITH ENGINE) - 1 N/A e OO T e or PER CAR:
9 | A|FRONT SCAVENGE TUBE (SUPPLIED WITH ENGINE) - 1 WS [DATE ar108 OIL SYSTEM SCHEMATIC N/A
10 | A| REAR SCAVENGE TUBE (SUPPLIED WITH ENGINE) - 1 FINISH N/A TOLERANCE: ~ UNLESS STATED | PROJECTION [0 oo Ask
NEAR 0.4mm  ANGULAR £05° atomensiows |APPROVED o [SCALE [ A, [SHEET [DRG.NO. %0011 REV.
REMOVE ALL BURRS AND SHARP EDGES IN MULLIMETRES 1 0OF 1
1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10 | 11 | 12 | 13 | 14 | 15 L_INI T automotive




Part #: X0042
Ginetta G50 Ford V6 Engine
Intake Diagram

Ref. Part Description Qty Grade
1 Intake 1 A
2 E0016  Air Intake Extension 1 A 1
3 E0023 Inlet Pipe 1 A
4 EO0017 Throttle Body 1 A
5 EO0015 Air Filter 1 A
6 Jubilee Clip 3 B



1°d J0jeulsyly 000TXd9 ¥

H
welbe|q si|og T wegdwngsbusaeds  Tove €
. T 3°g buussis Jamod  8E6Mdy ¢

suibu3g 9/ pJ1o4 059D eLulD T auibu3 10003 T
CHO0OX # Hed spein  A1D uondiosaqg ueq oY

<000



430D 3jeg dwind |10
sulbuz 055 eI_UID
6500X :# Med

m O O 0 U
N N T T @

d T
d T
d T

apeio A1)

1£003
0£003
2£003

Med

dsysem uield SW

INN 20JAN S

jjog pesH ded 9TXSIW
10g pesH uonng 0gxg
S€003  =qny Wuwipg
Jano) dwngd |10 Jaoeds
J19A0)) Jedy J12g dwnd 10
1ig 1sn0D 32g dwing |10
490D ulelW 38g dwind 10

uondiasag

n w N ®

— N M <

39



Part#: X0059 - Ginetta G50 Engine Oil Pump Belt Cover - Assembly

Step 1:
Fit bracket

EOO031 must
be glued onto
the pulley



NS Ul pue pa|gassy
- 19A0D 319g dwind |10
sulbuz 05O epLuID
6500X :# Med



WI9)SAS 1sneyx3 0G99 epsuln
9£00X :# Hed

€

LTI
— o H N

T
apets A10

Xx0g Jeay 1sneyxg
H1 adid 243ua) 3sneyxy
HY 2did 213ua) 3sneyxy
JOBAUOD J1nAIRIRD
H1 2did juo.l4 3sneyxs
HY 2did Juo.i4 3sneyxy
H1 plojluely 3sneyxdy
HY plojiuely i3sneyxy
uondiinsag

80004
0004
S0004
10004
90004
£0004
€0004
¢0004

Hed

A ANNITWONOO

ERds



1 | 2 | 3 | 4 | 5 | 6 7 | 8 | 9 | 10 | 11 | 12
REV. MODIFICATION DRAWN [ CHECKED | DATE |
14
A
/&u OVERFLOW
— 12 \ NOTES:
Bleed Hole 4 REFER TO THE ENGINE INSTALLATION AND OPERATING MANUAL FOR ENGINE =
RUNNING PROCEURES AND TEMPERATURES RELATING TO THE COOLING SYSTEM.
T TOP OF FILL LEVEL TO BE AS HIGH AS POSSIBLE IN THE CAR AND AT LEAST
AS HIGH AS THE TOP OF THE ENGINE CAM COVERS. :
L /] V
0=t—-
16 i ENSURE WATER SYSTEM BENDS ARE NOT RESTRICTED IN FLOW AREA.
SYSTEM TO BE ARRANGED WITH THE MINIMUM NUMBER OF BENDS TO MINIMISE
13 PRESSURE DROP. B
C
7
n'd -
< ||
@)
LL
— O 10
= |
= HOUSING D
O
ha \\ 7
=
Ref |5 Description Part |Qty.
10 O 2
1 |A ENGINE - 1
2 A STAT - SUPPLIED WITH ENGINE - 1
3 |A WATER RADIATOR P0001 1
4 A WATER HEADER TANK P0O003 | 1
5 |B HOSE - 45 DEGREE BEND - 3 B
6 |B HOSE - 90 DEGREE BEND - 2
6 7 |B HOSE - ¢ 38/ 32 REDUCER - 2
9 8 |A GINETTA PIPE - WITH TEE - 1
92 |A GINETTA PIPE - PLAIN - ] F
10 |A ® 32 ALUMINIUM PIPE - -
11T |B ®15mm HOSE - ]
12 |B @ 8mm HOSE - -
13 |A RADIATOR FAN P0O005 ] [ |
14 |A RADIATOR CAP P0O006 | 1
15 |B M6X12 CAP HEAD BOLT - 1
16 |B Mé WASHER - 1
G
H
MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
N/A TS SRAYING A0 NEORUATION S THE PROPTYOF LT PER CAR:
wﬁTTi;%C;giggﬁPISCLOSEDTOATH‘RD PARTY WITHOUT DATE 31/1/08 COOLING SYSTEM SCH EMAT'C 2
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION EJ:CTNNS(ESS?;EK
0 APPROVED SCALE SHEET | DRG. NO. REV.
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com REMOVE ALL BURRS AND SHARP EDGES LINEAR £0.1mm - ANGULAR £0.5 &LkABIL'\ﬁlEI\TESTIggg ML NIA A2 1 OF 1 X0014
1 | 2 | 3 | 4 | 5 | 6 | 7 | 8 | 9 | 10 | 11 | L_N T automotivd




7 | , T 3 7 7 ) 0 11 ¥
REV. MODIFICATION DRAWN | CHECKED | DATE | *
A A
N >
B B B
' (8
(&) | 9
g
|
c ' c
1
\l
\ "
|
® |
a , |
|
| /
|
D D
DR
\I
.
\ |
I\
E E
|
@_/—. |
\ |
I\
|
F F
| 1
G G
|
S
REF.| PART DESCRIPTION QTY.| ©
G}
- I WEIGHT(g) MATERIAL COPYRIGHT NOTE
B 1 | M00O1 Fuel Cell Box-Main Body 1 1A SEE COMPONENT DRAWINGS AUTOMOTIVE AND MUST NOT BE REPRODUGED, USED FOR [ |
2 | M0003 | 60 Lts Fuel Cell With Internal Parts 1 A WA cong o 10 THRD PARTYITHOUT
_Li . FINISH PROJECTION 0O NO
2 M0014 F:eIICeH”BF?x Lid 1 2 TOLERANCE :  UNLESS STATED SEE COMPONENT DRAWINGS meonas | DOUBT ASK
- - u:’ASCe hange . LINEAR 20.Tmm ANGULAR 0.5° | REMOVE ALL BURRS AND SHARP EDGES @‘@ INVILUMEIRES.
- washer
H DRAWN QUANTITY
6 - M5 x 15 button head 4 |C ML DESCRIPTION PER CAR: /A
7 - M5 nyloc 4 |C DATE 60 LTS FUEL CELL EXPLDOED ASSEMBLY 1
11/02/2008
8 | MO0013 Tank Strap 2 |A
APPROVED CTB SCALE . A2 SHEET | DRG. NO. X0022 REV.
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com 1 . 1 0 10F 1
1 | 2 | 3 | 4 | 5 | 6 7 9 | 10 | 11 [ LN automotive

DATECODE 120704



1 |

REV.

MODIFICATION

2 I 3
DRAWN | CHECKED | DATE|

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED -

Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

1 |

2 [ 3

5 6 7 8
A
B
3 L
Ref. Description Part | Qty g 12
1 Top Plate M0O066 | 1 [A
2 Fuel Flapper Body MO0O051 | 1 |A
3 Fuel Flapper Lid M0052 | 1 |A To be fitted on the c
4 Filler Neck 45 deg - 2 |A 80 and 107 Its tank
5 Flapper Hinge Pin M0067 | 1 |A 11
6 Hinge Pin Circlip M0068 | 2 |A
7 M6x20 Hex Head Bolt - 12 |C
8 M6 Plain Washer - 12 |C
9 Nylon Washer 6mm Hole - 12 |A
10 Flapper Spring - 1 [A
11 -6 Female Female Adaptor - 1 [A
12 FIA Invertion Valve M0053 | 1 |A
D
E
WEIGHT(g) MATERIAL COPYRIGHT NOTE
N/A ALTOMOTIVE AND MUST NOT BE REPRODUCED, USEDFOR. |
: FINISH PROJECTION | po NoT SCALE
TOLERANCE : UNLESS STATED N/A THIRD ANGLE IF IN DOUBT ASK F
LINEAR #0.1mm ANGULAR $0.5° 4@—% ALL DIMENSIONS
REMOVE ALL BURRS AND SHARP EDGES IN MILLIMETRES
DRAWN DESCRIPTION QUANTITY
ML PER CAR: Q
DATE X0057 Flapper Valve Assy -
28/11/2008
SCALE4 . DRG. NO. REV.
1:10 | A3 |§'EET X0057
| 5 | | 7 | LN automotive

DATECODE 120704



1 |

3

10

11

12

REV.

MODIFICATION

DRAWN

CHECKED DATE

Reinforced steel lid,side straps & back angle

ML

27/11/2008

Step One

Asseble Fuel Cell

(]

©

Ref. Descrtption Part [Qty g
1 |80 Its Fuel Cell Box MO0016| 1 (A
2 (80 lts Fuel Cell Top MO0017| 1 (A
3 |80 Its Fuel Cell Including Internals |M0021( 1 |A
4 |M5 Washer - 16 |C
5 [M5 Nyloc Nut - 8 |C
6 |M5x16 Button Head Bolt - 8 |C
7 |Side Strap FIA MO0070( 4 (A
8 |Tank Back Angle BKT MO073( 1 [A

Riveted from the
inside of the box

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

Attached on the chassi

Ref.

10

11

Step Two .
Mount In Chassis
B
c
D
E
F
% -
Description Part |Qty|c
O
80 Its Strap LH M0O019 | 1 [A
80 Its Strap LH M0020 | 1 (A
M6x20 Socket Cap Head Bolt - 4 |C ¢
WEIGHT(g) MATERIAL N/A COPYRIGHT NOTE |
TOLERANCE :  UNLESS STATED FINISH  N/A PROJECTION | ponor scaLe
IF IN DOUBT ASK
LINEAR 20.Tmm ANGULAR 0.5° | REMOVE ALL BURRS AND SHARP EDGES @‘@ N MILLIVETRES
DRAWN CTB QUANTITY
DESCRIPTION X0016 QUANT —
DATE 9/02/2008
APPROVED ML SCALE 1:5 | A2 SHEET |DRG. NO. X0016 rev. A

10F 2

1 |

| 3 |

7

8 | 9

| 10 |

LINI"Tautomotive

DATECODE 120704



1 | 2 | 3 4 5 6 7 8 9 10 11 12
REV. MODIFICATION DRAWN | CHECKED | DATE .
A See Sheet 1 ML ML 26/11/2008]
A A
S
Ref Description Part |Qty|®
O
1 | Side Window With Filler Neck Recess LH | BO073 | 1 |B
B 2 | Side Window With Filler Neck Recess RH| B0074 | 1 |B [ |
Ste Th ree 3 Fuel Cell Cover 80 Its Top B0O0O75 | 1 (B
_ p 4 Fuel Cell Cover 80 Its Bottom B00O76 | 1 |B
Final Assemb|y 5 3.5" Adaptor Flange M0028 | 2 |A
B 6 Flexi light 2 1/4 " fuel hose MO0033 | 2 A B
7 Dry Break Valve MO030 | 2 (A
8 Filler Neck MO031 | 2 |A
9 3.5inch fire guard M0032 | 2 |A
10 | Assembled Fuel Cell (See X0016 Step 1) - 1 1A
| 11 Parcel Shelf Rear B0069 | 1 |B |
C (¢f
i Fixing hole |
onto chassis
D \ D
1 1 ,I\ \
/ \
E / ’ E
F F
G G
| WEIGHT(g) MATERIAL  N/A COPYRIGHT NOTE |
TOLERANCE :  UNLESS STATED FINISH N/A PROJECTION | ponNoT scALE
IF IN DOUBT ASK
LINEAR £0.1mm  ANGULAR #0.5° | REMOVE ALL BURRS AND SHARP EDGES ‘@'6‘ ferYT T
H DRAWN ML DESCRIPTION PQELliA(\:l;\lg:lTY =
DATE 10/02/2008 X0016-A 80 lts Fuel Cell Exploded Assy N/A
APPROVED ML SCALE . A2 | SHEET [DRG. NO. 0016 REV. A
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com 1 5 20F2
1 | 2 | 3 | 4 | 5 | 6 7 8 [ 9 [ 10 T 11 T LN automotive

DATECODE 120704



I 2 [ 3 5 7 8
REV. MODIFICATION DRAWN | CHECKED | DATE | *
A A
- _8 -
Ref Description Part | Qty |®
O
1 107 Its Tank Box MO0076 1 |A
2 107 Its Bag Tank MO0075 1 [A
B 3 107 Its Tank Lid MO0O077 1 |A B
4 M5 Washer - 16 |C
5 M5 Nyloc Nut - 8 |C
6 M5x16 Button Head Bolt - 8 |C
7 Side Strap FIA MO0O70 | 4 |A
|| 8 Tank Back Angle BKT M0073 | 1 [A n
9 Flapper Valve Assy - 1 [A
c c
D D
E E
WEIGHT(g) MATERIAL COPYRIGHT NOTE
| N/A AUTOMOTIVE AND MUST NOT BE REPRODUGED, USED FOR |
TOLERANCE :  unLesssTatep | FINISH PROJECTION | ponorscae |
N/A IF IN DOUBT ASK
LINEAR #0.1mm ANGULAR #0.5° 4@—% ALL DIMENSIONS
F REMOVE ALL BURRS AND SHARP EDGES IN MILLIMETRES
DRAWN DESCRIPTION QUANTITY
ML PER CAR: A\
DATE X0058 107 Lts Tank Assy }
01/12/2008
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED SCALE SHEET [ DRG. NO. REV.
Tel- 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com ML N/A | A3 |7or2 X0058
[ 2 [ 3 [ 5 [ [ 7 [ LN automotive

DATECODE 120704




I
MODIFICATION

2 I 3
DRAWN | CHECKED | DATE|

REV.
A
B
C
D
E [
Ref Description Part |Qty 8
O]
1 107 Tank Assembled 1A
2 Chassis 1A
|| 3 80 Its Tank Strap LH M0O019 | 1 [A
4 80 Its Tank Strap RH M0020 | 1 [A
5 M6x25 Cap Head Bolt - 4 (C
F

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

A
Remove angle BKT's
to clear bigger tank
B
C
D
E
WEIGHT(g) MATERIAL N/A COPYRIGHT NOTE
. FINISH N/A PROJECTION | po NoT SCALE
TOLERANCE : UNLESS STATED THIRD ANGLE IF IN DOUBT ASK F
LINEAR 0.1mm  ANGULAR $0.5° | metiovE ALL BURRS AND SHARP EDGES —@—G ALL DIMENSIONS
DRAWN ML DESCRIPTION QUANTITY
DATE 01/12/2008 X0058 107 lts Tank Assy
APPROVED ML SCALE SHEET | DRG. NO. X0058 REV.
N/A | A3 [seEE

1

2

3 [ 4

| 5

| 7

LINITTF automotive

DATECODE 120704



1 2 [ 3 [ 4 5 6 7 8
REV. MODIFICATION DRAWN | CHECKED | DATE | *
Engine Fuel Rail
(0]
Ref| Part Description Qty E
A o A
1 | M0003 60 Its Fuel Cell 1 [A
2 | M0025 Hose pumpto bulkhead 90/45 350 mm 1 |A
3 | M0026 Hose through cockpit fuel 90/90 2300 mm 1 1A
4 | M0027 Hose eng bay fuel ST 700 mm 1 |A
| 5 | M0044 dash 6hose 90/90 240 mm 1 |A |
6 | M0043 Dash 6hose 45/st 1.22m 1 |A
7 | M0046 Drain Hose 1 |A
B B
|
|
Folowing the rollcag
3
C § C
|
|
6 \
Down to parcel shelf /
D D
\
\\ 2
7o °o N\ \Up to parcel shelf
e
(]
(el O
(] (o)
E
J )
E oo o oo
Outlet
1 Vent
N WEIGHT(g) MATERIAL COPYRIGHT NOTE
] N/A ALTOMOTIVE AND MUST NOT BE REPRODUCED, USEDFOR. |
Down to rear crash structure WRITTEN CONSENT.
. FINISH PROJECTION | po NOT ScALE
TOLERANCE : UNLESS STATED N/A THIRD ANGLE IF IN DOUBT ASK F
LINEAR #0.1mm ANGULAR $0.5° 4@—% ALL DIMENSIONS
F REMOVE ALL BURRS AND SHARP EDGES IN MILLIMETRES
DRAWN DESCRIPTION QUANTITY
ML PER CAR: A\
DATE X0044 Fuel Line Schematic N/A
24/04/2008
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED SCALE SHEET | DRG. NO. REV.
Tel- 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com ML N/A | A3 |75r X0044
1 2 [ 3 [ 4 [ 5 [ [ 7 [ LN automotive

DATECODE 120704




3

4 | 5 | 6 | 7

11

12 |

13 | 14 |

15

REV.

MODIFICATION

DRAWN

CHECKED

DATE

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel:44 (0)1909 515 116 Fax:44 (0)1909 515 699 www.Ginettacars.com

Not for the cup series

QUANTITIES HERE LISTED RELATE TO LEFT-HAND ASSEMBLY ONLY.

PART NUMBERS SUFFIXED "L" DENOTE LEFT-HAND VERSIONS,
ASSUME SAME PART NUMBER WITH "R" SUFFIX FOR RIGHT-HAND |
SIDE OF CAR UNLESS OTHERWISE STATED.

DOUBLE QUANTITES OF UN-HANDED PARTS TO CALCULATE FULL

CAR REQUIREMENTS.

L
E u
<
REF. |5 DESCRIPTION PART | QTY. TORRLE
LIGHT LENS L/H
1 (PART No B0029 FOR R/H VERSION) B0028 1 ) J
al LIGHT POD L/H 80030 1 ]
Q (PART No B0031 FOR R/H VERSION)
LIGHT POD COVER L/H
3 (PART No B0053 FOR R/H VERSION) B00S2 1 )
2 4 FRONT INDICATOR L0028 1 - i
11 § 5 FRONT HEADLIGHT DIP BEAM L0029 1 -
S| 6 FRONT MAIN HEADLIGHT & SIDE L0030 1 -
@ 12 | 7 LIGHT POD BRACKET L/H L0047L 1 - )
( 8 M5 NYLOC NUT - 2 -
11 2l 9 M5 x 10mm SOCKET CAP HEAD BOLT - 2 -
% | 10 M5 x 16mm SOCKET BUTTON HEAD BOLT - 5 -
12 [ 11 M6 PLAIN WASHER - 5 - u
el 12 M6 NYLOC NUT - 5
WEEE M6 x 16mm SOCKET CAP HEAD BOLT - 5 ) L
1 1 ‘ MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN CTB DESCRIPTION QUANTITY
%1 2 A e e P L/H FRONT HEADLIGHT EXPLODED ASSEMBLY |« .
FINISH N/A TOLERANCE: UNLESS STATED | PROJECTION EOINNS('_;SBCTAEK 26/1/08 1 PAIR
REMOVE ALL BURRS AND SHARP EDGES INEAR:D.1mm  ANGULAR 205" | 4@ ﬁ\lLk/IBII_'\ﬁIIEI\/INIES‘II'gI\Elg APPROVED ML SCAEE N A ?|—IO$:E1T PRE. O X0015 e
| | 3 | 4 | 5 | 6 | 7 8 | 9 | 10 11 | 12 | 13 | 14 | 15 L_IN T automotive




1 [ 2 | 3 | 4 5 6 7 8 9 10 11 12 13 14 15 16
REV. MODIFICATION DRAWN CHECKED DATE

A Rear Floor Panel & Rear Bumper holes ML ML 24/11/2008

Holes on the rear
bumper following
template with a mesh
= bonded on the inside | |
Naca ducts & slots for the rear wing
on the rear section

REF. DESCRIPTION MATERIAL FINISH

FRONT BUMPER G.R.P. PAINTED
BONNET G.R.P. PAINTED
LIGHT LENS RH PERSPEX N/A
N LIGHT LENS LH PERSPEX N/A ¢ / i

RADIATOR EXIT DUCT G.R.P. PAINTED
FRONT WINDSCREEN LAMINATED GLASS [N/A
ROOF G.R.P. PAINTED J

XN BN~

o
> >| > 2| || | o 2>| 2| | 2| >|2>| 2| >| 2| 2>>|>|2>]|2>|>| GRADE

REAR WINDOW RH PERSPEX N/A
9 REAR WINDOW LH PERSPEX N/A _ _ o _ _ _ _ _ o
| REAR WINDOW PERSPEX N/A -Repair of panels using aluminium/fiberglass sheet is permited but Ginetta cars reserve right to limit this when deemed necessary ]
11 DOOR LH B0018|G.R.P. PAINTED o . . . . . . .
12 DOOR RH BOO17IGRP. PAINTED -Fitting of a NACA duct in the driver's windou is permitted for driver cooling
13 FRONT WINDOW RH [B0007|PERSPEX N/A _
K 14 FRONT WINDOW LH |B0O008|PERSPEX N/A -No extra removals of return permited :
15 AERO MIRROR RH B0002|G.R.P. PAINTED _ o _ _
16 AERO MIRROR LH BO003IGRP. PAINTED -Up to 50mm holes at either end of underneath of sills is permitted for drainage purposes
o 17 SIDE SILL RH B0024|G.R.P. PAINTED _ , , , o
18 SIDE SILL LH BOO3IG R P, PAINTED -Up to 10mm holes in bottom doors is permited for drainage purposes
19 REAR SECTION B0027|G.R.P. PAINTED P s adiusted to fit L
L 20 REAR BUMPER BOO20|G.R.P. PAINTED -Faneis agjusted to fi MATERIAL WEIGHT(g) COPYRIGHT NOTE DRAWN ML DESCRIPTION QUANTITY
21 REAR FLOOR B0077|G.R.P. GEL COAT, . . . SEE TABLE — BODYWORK EXPLODED ASSEMBLY Z_
22 |A|REAR DIFFUSOR BOOOT|G.R.P. GELcoall -Hole in the rear window allowed for beacon receiver TR — OTERANGE eSS ST [ PROTECTION | oo oot 23/01/2008 :
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com | REMOVE ALL BURRS AND SHARP EDGES HNEAR #0.Tmm - ANGULAR 0.5 @_% ﬁ\lLkAIIDI_IMhEAE'SFIIQ()E'\‘SS APPROVED CTB SCALE1:10 A1 ?l-(l)EFE:lI- PRE. NO. X0017 REV'A
T 2 3 7 | 5 | 6 | 7 | 8 | 9 | 10 17 | 12 | 3 | 14 | 15 LNrTautomotivel

DATECODE 090704



2

| 3 7 3 7 8 70 71 12
REV. MODIFICATION DRAWN | CHECKED | DATE | *
A A
S
Ref Description Part Qty | ©
O
B 1 Rear Diffuser B0001 1 A B
2 Rear Floor B0O77 1 |A
3 Rear Diffusor Braket B0056 4 |A
B 4 Rear Floor BKT A0335 2 |A B
5 | M6 x 15 Cap Head Bolt - 8 |C
6 M6 Plain Washer - 34 |C
= 7 | M6x16 Button Head Bolt - 20 |C —
8 M6 Nyloc Nut - 6 |C
[ L ]
. Y/ \ -
=
c 7 ;f ][6 7[' 6 v %f c
7. 5 I (= ° YA et =
79 7 ][6 7[ 6/ 7
7 5 B
7 ff 6 / 6
6 /
/ I
I b | l
! 7,
< / 7 7[
> I [ 6 /
! ! 7 7 /
- ° / I 6 ° ! :
258 I 6
D < o, . - N / D
- !
- . ! ! | !
(Y o / f /
h !
A < | S . . , /I/\ 4mm revits
g ) > ° . ) ! I / |\
Q : ' ’ 1
. . S ; . I TS / 281.6 ‘
() i - . ] o . Ref. -—
. - ~ / - -
i . o / / : > ' / B 301.6 .
/ 3 Ny T 1
E N : / Q Lo - () E
. 3 6 DETAIL B
: ; . , , , SCALE 1:5
Q. : 3 6 / ! / /
. I . > A 5
. J 6
[ g s SN / 3 6 [ |
0 \6 o ! 6 8 8
-6 63
F ol 5 F
8
(J A o
00 0
| Y -
o
0
9 DETAIL A
G SCALE1:2 o
| | WEIGHT(g) MATERIAL COPYRIGHT NOTE | |
N/A AUTOMOTIVE AND MUST O 86 RERRODLCED, USED FOR
. FINISH PROJECTION
TOLERANCE : UNLESS STATED N/A THIRD ANGLE ::l):olNN(D)gusgﬁkgK
LINEAR £0.1mm  ANGULAR £0.5° | REMOVE ALL BURRS AND SHARP EDGES ‘@'6‘ ferYT T
H DRAWN UANTITY
ML DESCRIPTION PQER AR Q
DATE 20/11/2008 X0055 Rear Floor Assy -
APPROVED SCALE, | SHEET | DRG. NO. REV.
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com ML 1 20 A2 10F 1 X0055
1 | 2 | 3 | 4 | 5 | 6 7 8 [ 9 [ 10 [ 11 [ LN automotive

DATECODE 120704



[ 2 [ 3
REV. MODIFICATION DRAWN | CHECKED | DATE|

A 0}
Ref.|PART DESCRIPTION QrY. |5
©)
1 |BO0OO3 Aero Mirror LH 1 |B
- 2 |BOO71|Wing Mirror Glass Mounting Bracket| 1 |A
3 - M& washer 2 |C
4 - M5 x 10 button head 2 |C
5 - M5 NUT 2 |C
B 6 [BOO78 3mm Mirror (LH/RH) 1 |A
/ |BO002 Aero Mirror RH 1 A
C
(&) -
D

Mirror glass bonded on bracket

Aero Mirror ( BO002/ BO003) LH/RH may be blanked internally
to allow air fo duct into the cockpit but must
retain 5mm bleed hole

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

M5 Nuts tacked
on the bracket

X

WEIGHT(g) MATERIAL  N/A O YRIGH T NOTE
_ PROJECTION | po NOT SCALE

TOLERANCE :  UNLESS STATED FINiSH N/A mroses | FINDouBT Ask |F

° - ALL DIMENSIONS
LINEAR £0.1fmm  ANGULAR 0.5° | pevovE ALL BURRS AND SHARP EDGES @ G IN MILLIMETRES
DRAWN ML QUANTITY

DESCRIPTION PER CAR: )\
DATE 30/03/2008 X0034 Mirror Assy
REV.

APPROVED ML

SCALE NIA A3 ?I—BEFE:]F DRG. NO. X0034

1 [ 2 [ 3 [ 4

| 5

LN automotive

DATECODE 120704



T
T
T
T
4
T
T
4
T
T
c
T

LA

L

spesn A

HY Jomo7 abuly 100Q
H1 49mo7 abulH 100Q
HY J2ddn abuiy J00Q
H1 J1a2ddn abulH J100Q
Assy J1ANS
HY »207 J00(g
H71 %207 100(Q
INN J93snlpy
HY POy [Ind
H1 POy |Ind
491nQ 1Mg 100g
HY J9In0 9|pueH J400Q
H1 493n0 9|pueH 100
uondiosag

¥1004d
£€1004d
91004
ST00d
€004
£€00d
8¢€00d
<004
6£004d
0¥004d
T+004d
S€00d
9¢€00d

Hed

< N0 O ™~ ee]

N ™M

39

Alquiassy Joo@ 059 enauln
/E£00X :# Hed



N mMmmomm
A A A A A

T
c
T
4
T
T
T
T
T
T
T

NMoOMMmO MM mMm

T
spesn A

Jaysiuld IS H
Jaysiuld [IIS HY
Jauurt 1s0d H1
JauuTt 1s0d HY
peayying H1
peayying HY
19A0D [IIS H1

JOA0] (IS HY
J9A0D) [2uunl HT

6

J9A0D [Puunl HY
deD 3jog 1ess
U,1X3 p,yaIng J1eay
amd JIsys 22i1d om|
JI=YS Jeay
J9A0D 3|0SU0D) JuD
AaMy 2J|0suod 1ud
R e Pillle}
J3A0D) X0g 3A0|D
pJeoqysed
dol yseg
[IIS unjoD 1S
uondiiosag

£600d
¢600d
88004
68004
8004
£8004d
0600d
16004
8004

or L

§$8004
110049
6900d
89004
£900d
€900d
19004
29004
65004
8500d
£500d
90104

Hed

T¢

6T
8T
LT
9T
ST
vT
€T

14

“NMmtnmoNoan S o N

ESde

9

€ ¢ 1T

‘ponuIad S| ade)

QH pue xalye)Is yum buljess
‘|eas pue 3 03 3snlpy

14

S|aued [eUJRIUT 0SD BRBUID
8E00X :# Med



7 [ 2 | 3 Z 5 3 7 8 9 10 17 ¥
REV. MODIFICATION DRAWN | CHECKED | DATE | *
/%/‘1’5 A
A 14, = 15
14 -
=74 15
| 2 ||
B B
| (0] |
Ref Part Description Quantity 8
©)
] BO115 REAR WING ] A
c 2 BO116 REAR WING END PLATE 2 A c
3 BO117-B WING BRKT LWR ] A
4 BO118-A WING BRKT UPPER 2 A
5 BO120 WING STAY LH ] A
6 BO121 WING STAY RH ] A
B / - Mé X 25 CAP HEAD 4 Cl I
8 - Mé6 AN WASHER 8 C
9 - Mé NYLOC 4 C
10 - M8 X 25 CAP HEAD 8 C
D 11 - M8 WASHER 20 Cl|l o
12 - M8 NYLOC 14 C
13 - M8 X 20 CAP HEAD 6 C
14 - M5 WASHER 6 C
15 - M5 X 20 BUTTON HEAD 6 C
-End plates must be level with
horizontal ground plane +1° at all fimes
E E
Attached on the anti roll bar = LE= VI
F pick up points on the chassis ‘ i F
12 L1 11 13
G G
| WEIGHT(g) MATERIAL COPYRIGHT NOTE n
TOLERANCE :  UNLESS STATED FINISH Ifl’:olNNggSgﬁkgK
LINEAR £0.1mm  ANGULAR £0.5° | REMOVE ALL BURRS AND SHARP EDGES ferYT T
H DRAWN DM DESCRIPTION SE%P(\:':;_:'TY :
DATE 27/08/08 X0046 BRITCAR & G-50 CUP WING ASSY
APPROVED ML SCALE A2 | SHEET DRG. NO. X0046 REV. &i:%,a
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com NIA 10F 1
1 | 2 | 3 | 4 | 5 | 6 7 8 [ 9 [ 10 [ 11 | LINIT automotive

DATECODE 120704



REV.

I
MODIFICATION

2 I 3
| DRAWN | CHECKED | DATE |

Rear Wing

Position Tand 2

Ow >

BO118-A

Wing Bracket Upper

Posifion 2
Position 1

Posifion 2
Position 1

GT2 Position 1
GT2 Position 2

Position 2 on the upper mounting brackt increases each of

the wing angle increments by 5 degrees. All angles in the

table below are takenfrom the chassis datum, therefore by
changing the rake of the car these angles will change respectiveley.

Wing Angle Wing Position Pilar Position
0 Degrees BI Al

1 Degrees B2 A2

2 Degrees B3 A3

3 Degrees Bl BI

4 Degrees B2 B2

5 Degrees B3 B3

6 Degrees BI Cl

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

GT2 Position 1
GT2 Position 2

All options are OK for Cup series, but no extra
holes/slots may be added

BO117-B

Britcar

Britcar and GT2 Position 1
GT2 Position 2

GT2 Position 1
GT2 Position 2

GT2 Position 1
GT2 Position 2

Wing Bracket Lower

-GT2 Position 2 on the lower mounting bracket allows
for an 18mm gurney to be used

-No Gurney allowed in Cup series

WEIGHT(g) MATERIAL A/A COPYRIGHT NOTE

: FINISH N/A PROJECTION | po NoT SCALE
TOLERANCE : UNLESS STATED THIRD ANGLE IF IN DOUBT ASK
LINEAR £0.1mm  ANGULAR £0.5" | peMOVE ALL BURRS AND SHARP EDGES ‘@ '6‘ YT T
DRAWN DM DESCRIPTION QUANTITY
DATE 03/12/2008 X0045 Rear Wing Angle Positions N/A
APPROVED ML REV.

SCALE NIA A3 SHEET | DRG. NO. X0045

1 OF 1

2

3

2

LINIT automotive

DATECODE 120704




1 I 2 [ 3 [ 4 5 6 7 8
REV. MODIFICATION DRAWN | CHECKED DATE *
-Gearbox bottom bushes from polly to Nylon
A -Top bush cut the shoulder off ML ML 14/11/2008
A 4 A
REF. Descripion Part. Qty. ®
1 Gearbox 6 Speed G0030 1 A
2 Gear Lever Mecanism - 1 A
3 |Bell Housing G0027-D | 1 (A
| 4 Gearbox Mounting G0010 1 A —
5 Starter Motor E0004 1 A
6 |Gearbox Inner Sleve Bush GCJO009 2 A
7 |Gearbox Nylon Bush G0108 2 A
8 Gearbox Rubber Bush G0056 2 A
B 9 M8x50 hex head - 4 C B
10 M8 Nyloc Nut - 6 C
11 ' M8x20 Cap Head Bolt - 4 | C
12 M8 Plain Washer - 4 C
13 'M10x30 Cap Head Bolt - 2 |C
|| 14 M10 Plain Washer - 2 |C ||
3 15 |M10 Spring Washer - 2 C
16 ' M10x55 Cap Head - 2 |C
17 'M10 Nyloc Nut - 2 |C
18 M10 Large Washer - 2 |C
c 19 'M10 K Nut - 6 C c
20 Bell Housing Stud G0048 4 A
21 Bell Housing Stud G0049 2 A
D 1 D
G0049 On the dowel's holes
£ E
/
10
10
I WEIGHT(g) MATERIAL N/A COPYRIGHT NOTE
Cut this TOLERANCE :  UNiesssTaten | FINISH N/A PROJECTION DO e |F
shoulder off ] LINEAR £0.1mm ANGULAR 20.5° | menvioVE ALL BURRS AND SHARP EDGES 4@—% ALL DIVENSIONS
F
DRAWN: ML DESCRIPTION: QUANTITY
16 DATE - 17/03/2008 X0023-A Gearbox Assy
16
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED: ML SCALENJA | A3 |SHEET | DRG.NO. X0023-A REV. A
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com 1 OF 1
1 [ 2 [ 3 [ 4 [ 5 | [ 7 [ LINI T automotive

DATECODE 120704




1 |

REV.

2 I 3
MODIFICATION DRAWN | CHECKED | DATE|

For Clutch Detail See Suplier's
Drawing

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

Ref.

Description

Qty.| Torque (Ft.Lb)

Gearbpx 6 Speed

Bell Housing

Fly Wheel

Clutch Slave Cylinder Spacer

Clutch Release Bearing

M6x16 Cap Head Bolt

M6 Plain Washer

(oo] BNl NO)) K@) | IAN N OV] NS E

M8x55 Cap Head Bolt

M8 Plain Washer

M10x40 Cap Head Bolt

M10 Plain Washer

M10 Nyloc Nut

M10 x55 Cap Head Bolt

M12 x35 Cap Head Bolt

M12 Plain Washer

NIN| 220000 |W|o| == ===

olo|o|o|o|o]o|o|o]|o| > |>>|>|>|3>|Grade

WEIGHT(g)

MATERIAL N/A

COPYRIGHT NOTE

THIS DRAWING AND INFORMATION IS THE PROPERTY OF LNT
AUTOMOTIVE AND MUST NOT BE REPRODUCED, USED FOR
MANUFACTURE OR DISCLOSED TO A THIRD PARTY WITHOUT

WRITTEN CONSENT.

TOLERANCE :
LINEAR #0.1mm ANGULAR 0.5°

UNLESS STATED

FINISH:

N/A

REMOVE ALL BURRS AND SHARP EDGES

PROJECTION

THIRD ANGLE

-

DO NOT SCALE

IF IN DOUBT ASK
ALL DIMENSIONS
IN MILLIMETRES

DRAWN : ML

DATE: 17/03/2008

DESCRIPTION X0024 Clutch & Bell Housing

QUANTITY
PER CAR:

APPROVED: ML

SCALE NIA

A3

SHEET | DRG. NO. X0024

1 OF 1

REV.

1 [ 2 [ 3 [ 4

| 5

7 N

LINITTF automotive

DATECODE 120704




[ 2 3 5 6 7 8
REV. MODIFICATION DRAWN | CHECKED | DATE | *
A
S
] Ref Description Part | Qty |®
O]
1 Bell Housing Goo27| 1 |A
2 6 Speed Gear Box G0030| 1 |A
3 Input Flange Quaife GBX |G0106| 1 |A
B 4 1/4" Countersink Bolt - 5 |B
G0027-D
Revised bell housing
with internal ribs &
tighter location for the R55.99
C STD Quaife input flange R56.25 -
D
Ginetta part number
Ginetta part ,
to be used with Quaife part
E 2008 bell housings to be used with
(up to revision "C") G0027-D bell housings
WEIGHT(g) MATERIAL COPYRIGHT NOTE
n N/A ALTOMOTIVE AND MUST NOT BE REPRODUCED, USEDFOR.
: FINISH PROJECTION | po NoT SCALE
TOLERANCE : UNLESS STATED N/A THIRD ANGLE IF IN DOUBT ASK
LINEAR #0.1mm ANGULAR 10.5° 4@—% ALL DIMENSIONS
F REMOVE ALL BURRS AND SHARP EDGES IN MILLIMETRES
DRAWN DESCRIPTION QUANTITY
ML PER CAR: A\
DATE X0056 Input Flange Gearbox Detail }
21/11/2008
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED ML SCALE1 20 | A3 | SHEET DRG. NO. X0056 REV.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com . 1 OF 1
I 2 I 3 I 5 I I 7

DATECODE 120704

LN automotive



1 | 2 | 3 4 5 6
REV. | MODIFICATION | DRAWN | CHECKED | DATE |
Bleed conector
on the scuttle beam o g A
A REF. Description Part |Qty.|®
©)
1 Master Cylinder Clutch R0022 | 1 |A
2 Clutch Pipe G0019 | 1 |A
| 3 Clutch Release Bearing G0036 | 1 |A ||
4 Clutch Bleed Pipe G0020 | 1 |A
1B B
C é C
=S
(o)
a o, |
o
DESCRIPTION: WEIGHT(g)
© X0025 Clutch Circuit Schematic TOLERANCE - Tonicss sTATen
LINEAR +0.1mm |JANGULAR #0.5°
D DRAWN: ML MATERIAL Qry. o
PER CAR
COPYRIGHT NOTE PROJECTION| DATE:18/03/2008 FINISH REV.
THIS DRAWING AND INFORMATION IS THE PROPERTY OF LNT| 4@ E REMOVE ALL BURRS AND SHARP EDGES
AUTOMOTIVE AND MUST NOT BE REPRODUCED, USED FOR —_— : DRG- NO-
m};?ﬁ:’:\?gg::;‘iDISCLOSED TO A THIRD PARTY WITHOUT| o AP PROVE D M L SCALE - A4 S1|-(|)EFE;I- X0025 5%€%£_§sﬁséﬁéﬁolmg%UBT
1 | 2 | | 4 | 5 [ LN T-automotive] |

ATECODE 120704



1 2 3 4 S [ 7 8] 9 10 1 12 13 14 15 16
O
NN
SO
RN
S
4'
N
\ _ \L/ 47.3 MAX
> f/ 38.83/39.89
L 2.46/2.54
7" FLYWHEEL STEP
RO.75 MAX
2184.15 FLYWHEEL SPIGOT DETAIL /] =
SCALE 3:1 - \\ ry
| 7.5 MAX
> z
= MM V/H.W 3[e
z N 5.00,/5.50 e z 2|2 %
N . . © |{0 <
= 5m Q| RELEASE TRAVEL B = L= =
. - - - 9 s 2 B S N o SE e
- ol " - w | “
°© <= © " o | =
s 3 W — « 2 W BN
28.0 MAX
6 RIVET HUB M
4
, .
7 1
DRIVEN PLATE 98.05/8.15 6 PLCS 7.20 NEW (6.50 MIN WORN)
A ON A [#200.025 P.C. o
EQUISPACED 37.17/38.05
@E T SET UP HEIGHT NEW
C'BORE #17.3 MIN . 41.6 MAX
SET UP HEIGHT WORN
O
SECTION A—A
O
CLUTCH ASSEMBLY| SPRING | RELEASE RELEASE LOAD COMPLETE ASSY WEIGHT RECOMMENDED MAX. COMPLETE ASSY INERTIA ST roe T owmer T
PART NUMBER IDENT. | RATIO  [44mm RELBEARING |52mm RELBEARING (INC DRIVE PLATES) DYNAMIC TORQUE CAPACITY (INC DRIVE PLATES) e L |
WEIGHT g 1 : SAHRsHRe 879 71N 9—ﬂ°= \
oae 15.01.08 ﬁ.#ieaﬁ 723700
KKR1842HORSRO1| ORANGE | HIGH 2.1kN 2.25kN 3.15Kg estimated 520 Nm (383 Ibft) (TBA) SR S T pouTh |G e e,
ke (Ve ) e 150108 | GRS 1o A oL T I v o con
TIGHTENING TORQUE OF CLUTCH MOUNTING BOLTS = 22Nm R [ e (725" CERAMETALLIC
0z muoeest Fos e TWIN PLATE INSTALLATION
MAXIMUM WEAR OF STACK = 0.75mm. AFTER THIS AMOUNT OF WEAR REPLACE DRIVE PLATES. SIRCE TR 9P e [
1
ﬁn - KKR1842HORSRO1 ﬁ%
1 2 I 3 I 4 I 5 I 6 I 7 I 8 I 9 10 11 12 13 | 14 15 | 16




1 | 2

12

| 3
DRAWN | CHECKED |DATE |

P
10 11 |&/a)
N\A4

REV. MODIFICATION

A
B
C
D
E
F

[0}

REF Description Part | Qty. Tﬁ_%qETe) _8

' O

] Diff. GO0001| 01 - A

— 2 Diff Mounting Rear G0007| 01 - A

3 Bkt Duff Mount Front G0028| 02 - A

4 Diff Mount Inner Sleeve Bush G0029| 02 - A

5 Suspension Poly Bush C0064| 04 - A

. 6 M10x80 Cap Head Bolt - 04 - C

7 M10 Nyloc Nut - 04 - C

8 M10 Large Washer - 02 - C

9 MT14 Nyloc Nut - 01 - C

10 M14x90 Cap Head Bolt - 01 - C

u 11 M14x45 Cap Head Bolt - 02 95 C

12 M14 Serrated Lock Washer - 02 - C

13 Diff Poly Bush - as supplied G0062| 02 - A

14 Diff Insert G0058| 01 - A

’ 15| Diff Mount Inner Sleeve Bushes Long |G0059| 01 - A

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

A
R¢ % :
O
' Or
" Cag
AR
\ B
C
D
E
Optional replacement may be used the top
differential mounting as suplied by Ginettacars
13
15 g
F
14 /”\
. )
G
WEIGHT(g) MATERIAL COPYRIGHT NOTE |
TOLERANCE :  UNLESS STATED FINISH PROJECTION [ ponor scaLE
IF IN DOUBT ASK
LINEAR 20.Tmm ANGULAR 0.5° | REMOVE ALL BURRS AND SHARP EDGES @‘@ N MILLIVETRES
DRAWN:ML UANTITY
DESCRIPTION QUANT —
DATE:18/03/2008 X0026 Diff Assy
APPROVED: ML SCALE SHEET [pre. No.  X0026 REV.
N/A | A2 |5or,
| 9 | 10 [ 11 | LN automotive

1 | 2 | 3

7

DATECODE 120704



I
REV. MODIFICATION

2 [ 3
| DRAWN | CHECKED | DATE |

— Attached on
Anti-Roll bar

block pick up points |

G-Box Ol

2009 Rear Section
A /
\ 1
\
B /
—F &/ S
/ 6 Side of the Diff
v
n v
| | Breather Pipe~| S _
s[]M 17 /
C
D

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

DATE 29/08/08

X0048 Transmision Cooling System

A
O
Ref Description Part | Qty 8
O
Option for temp sensor adaptor 1 Diff GO0001 1 A i
%(r]ﬂé% rk\)gsnsgcnrrPcLJIJ SsTckr)uee(c:jhv?/i(’?ﬁesi(I]ilcone 2 Oil Cooler 13 Row NOOO3 | T |A
3 Diff Oil Pump G0031 1T A
4 Diff Hose Diff to Pump G0045 T A
5 Diff Hose Pump to Cooler G0046 | 1 |A B
6 Diff Hose Cooler to Diff G0047 T A
GO0110 Higher Grade diff pump 7 Diff Breather Adaptor G0051 T A
allowed to cup series as well 8 Cooler Adaptor HOO33 | 2 |A |
9 Diff Adaptor Level Plug G0055 1T A
10 Diff Adaptor Drain Plug G0054 T A
18 11 3" Cooling Hose 1M G0071 2 |B
A 12 Oil Cooler 25 Row G0082 1 A ©
13 G-Box to Pump Hose G0095 1 |B
! S 14 G-Box Pump to Sensor Hose GOo103 | 1 |B
/ v 15 Cooler to G-Box Hose G0094 1 |B
S ey ) 16 G-Box Oil Pump G0096 | 1 |A
17 2 17 G-box Oil Filter G0087 1 A
18 Gear Box G0030 1 |A 5
19 Oil Cooler Duct BO125 1T [A
20 25 Row GBX Cooler Duct BO135 T A
21 In Line Oil Temp Housing NOOT11 1 |B
Optional for Gearbox 22 | Temp Sensor HSG to Cooler Hose | GO109 1T |B ]
femperature logging 23 Oil Cooler BKT ROO64 | 1 |A
E
WEIGHT(g) MATERIAL - A e e o o
TOLERANCE :  UNLESS STATED FINISH N/A PROJECTION ﬁ’:?NNSSSBCTAkgK =
LINEAR £0.1mm  ANGULAR £0.5" | peMOVE ALL BURRS AND SHARP EDGES ‘@'6‘ YT T
DRAWN DM DESCRIPTION %léﬁél;l}llTY =

APPROVED ML

SCALE1 10 A3 ?I—(SEFE:]I' DRG. NO. X0048

REV. = 7

2 [ 3

[ [ 7

| LN automotive

DATECODE 120704




2 I 3
DRAWN | CHECKED | DATE|

REV. MODIFICATION
A
T 5
REF Description Part | Qty (fgq,:“% 8
) O
|| 1 Diff G0001 01 - A
2 Propshaft Adaptor G0015 01 - A
3 Propshaft G0014 01 - A
4 Prop Adaptor Bushes G0026 01 - A
5 M12 Nyloc Nut - 03 - C
B 6 M12x40 Hex Head Bolt - 03 - C
7 M8x20 Cap Head Bolt - 06 - C
8 Gearbox Outout Flange - 01 - A
9 M10x1x20 Hex Head Bolt - 04 - C Loctite 243 on itens 6 and 9
10 Prop Adapter Spacer G0041 01 - A
] 11 Prop Hoop R0021 01 - A
12 M6x16 Cap Head Bolt - 02 - -
13 Prop Hoop Spacers G0056 02 - B
C
-To be used on the 1st batch
of Propshaft adaptors G0015
D -It Can not be used for the revised
parts GO015-A
E
WEIGHT(g) MATERIAL N/A COPYRIGHT NOTE
. FINISH N/A PROJECTION | po NoT SCALE
TOLERANCE : UNLESS STATED THIRD ANGLE IF IN DOUBT ASK
LINEAR £0.1fmm  ANGULAR 0.5° | pevovE ALL BURRS AND SHARP EDGES ‘@'6‘ YT T
F
DRAWN: ML DESCRIPTION: QUANTITY
DATE: 10/03/2008 X0028 Propshaft
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED: ML SCALENJA | A3 | SHEET |pra.No. X0028 REV.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com 1 OF 1
1 [ 2 [ 3 [ 4 | 5 [ [ [ LN automotive

DATECODE 120704




| 2 | 3 4 5 6
REV. MODIFICATION DRAWN [ CHECKED DATE
A From micro switch to load cell; 36mm shorter link ML 4/11/2008
é
A
A
36mm Shorter Link
[0)
Ref. Description Part |Qty. B
| | — o | |
1 Flat Shift Load Cell L0075 | 01 [A
2 M8 Plain Nut - 03 |B
IB B
|
C C|
|
DESCRIPTION WEIGHT(g)
X0029-A Flat Shift SyStem TOLERANCE : |UNLESS STATED
LINEAR +0.1mm |ANGULAR £0.5°
b DRAWN: ML MATERIAL N/A QTy. 5
PER CAR
COPYRIGHT NOTE PROJECTION| DATE: 19/03/2008 FINISH N/A REV A
THIS DRAWING AND INFORMATION IS THE PROPERTY OF LNT} REMOVE ALL BURRS AND SHARP EDGES '
e X e @% APPROVED: ML SCALE 1:5] A4 [ SHEETTDRG.NO. X0029-A  [rererssunes
1 | 2 | 3 | 4 [ 5 [ LN automotive] |

ATECODE 120704



YRUSIALIQ 05D B1dUID
GE00X :# Med

CLCALCCCICC
NN NN A

[4
speln A0

€ C

¥o1 Yeys aAug
491nQ o AD Hid
121N noog AD
46y Yeys sAuq
Jouul 93e|d 3009 AD
Jauur juior AD Hid
obuel4 Indino BI@
uondiinsag

T

£€0009
90009
S€00D
#0009
££009D
S0009
¢0009

Hed

—A AN M N ON

ERds



I 2 I 3 5 6 7 8
REV. MODIFICATION DRAWN | CHECKED | DATE | *
S
REF. Description Part |[Qty.|®
O]
A 1 Engine Mounting Plate EO0001 | 01 |A A
2 Engine Mounting Billet EO008 | 01 |A
3 Engine Mounting Frame EO003 | 01 |A
4 Diff/Engine Inner Sleeve Bush G0039 | 02 |A
10 5 Suspension Poly Bush C0064 | 04 |A
|| 6 M10 Large Washer - 02 |C ||
7 M10 Plain Washer - 02 |[C
8 M10 Nyloc Nut - 02 [C
I 9 M10x80 Cap Head - 02 |C
10 M10x30 Cap Head - 04 |C
B 11 Engine Mounting Washer - 03 |A B
12 M10x150 Cap Head Bolt - 02 (C
13 M10x110 Cap Head Bolt - 01 |C
14 Bkt Intake Extension E0007 | 01 [A
15 M6x16 Cap Head Bolt - 02 |C
|| 16 M6 Plain Washer - 02 |C |
C C
I —
| J
D - :':I D
T—
Front of Car —
E E
WEIGHT(g) MATERIAL COPYRIGHT NOTE
|| N/A AUTOMOTIVE AND MUST NOT BE REPRODUGED, USED FOR |
. FINISH PROJECTION | po NoT SCALE
TOLERANCE : UNLESS STATED N/A THIRD ANGLE IF IN DOUBT ASK F
LINEAR #0.1mm ANGULAR £0.5° —@—G ALL DIMENSIONS
F REMOVE ALL BURRS AND SHARP EDGES IN MILLIMETRES
DRAWN DESCRIPTION QUANTITY
ML PER CAR: A\
DATE X0030 Engine Mounting Assy -
19/03/2008
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED SCALE SHEET | DRG. NO. REV.
Tel- 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com ML N/A | A3 |75r X0030
[ 2 [ 5 [ [ 7 [ LN automotive

DATECODE 120704




1 [ 2 [ 3 4 5 7 8
REV. MODIFICATION DRAWN | CHECKED DATE *
A \Wing mounting points on the rear crash structure ML ML 26/11/2008
(0]
A 3
REF Description Part |Qty.|®
1|Rear Crash Structure A0250 1A
2| Towing Eye Plate R0015 1A
3|Exaust Rear Braket FO009 2(A
— 4/M10x20 Cap Head Bolt |- 4/C
5[M10x20 Cap Head Bolt |- 4(C
6/M10 Nyloc Nut - 6|C
7(M10 Plain Washer - 2|C
8|/M10x40 Cap Head Bolt |- 2|C
B 9|Exaust Mounting Rubber |FEM 3003| 2|A
c
Chassis Attachments
D
E
WEIGHTI0) MATERIAL N/A e oo
TOLERANCE :  UNLESS STATED FINISH PROJECTION ﬁ’:?NNSSSBCTAkgK
LINEAR £0.1mm ANGULAR 30.5° | mevoVE ALL BURRS AND SHARP EDGES —@—% mlodmgigés
F
DRAWN: ML pescripTIoN: X0031-A Rear Crash Structure QUANTITY 7~ O\
DATE:19/03/2008
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED: ML SCALEN/A | A3 [SHEET [prG.no. X0031-A REV. A
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com 1 OF 1

1 [ 2 [ 3 [ 4

| 5

| 7

LINITTF automotive

DATECODE 120704




1 |

3

9 10

11

12

REV.

MODIFICATION

DRAWN

CHECKED

DATE

Cut out at the back face of the nose box

ML

ML

26/11/2008

g )
-2 May be spaced for
best fit on bumper

Against the
front bumper

Against the
front bumper

Against the bumper face

G
11
12
H
DETAIL C
SCALE2:5

Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com

May be spaced for
best fit on bumper

= .
Ref |Part |Description Qty.|®
1 |A0254 |Front Nose Box 1 |A
2 |P0001 |Water Radiator 1 1A i
3 |R0O039|Towing Eye Frame 1 |A
4 |R0015]|Towing Eye Plate 1 |A
5 |R0013|Rad Mounting Clamp 2 A i
6 [BOO72|Front Bumper Locator 2 |A
7 |- M6x16 Cap Head Bolt 4 |C |
8 |- M6 Plain Washer 8 |C
9 |- M6 Nyloc Nut 4 |C
10 |- M8x45 Cap Head 2 (C o
11 |- M8 Nyloc Nut 2 |C
12 |- M8 Plain Washer 2 |C
13 |- M10x35 Cap Head Bolt | 2 |C i
14 |- M10x40 Cap Head Bolt | 2 |C
15 |- M10 Plain Washer 2 |C
16 |- M10 Nut 2 [C i
17 |- M10x25 Hex Head Bolt | 2 |C
o
<= i
WEIGHT(g) MATERIAL COPYRIGHT NOTE | |
N/A
TOLERANCE :  unLesssTatep | FINISH PROJEGTION | Do Not scaLE
©oF | M
DRAWN ML DESCRIPTION QUANTITY 7 O\
DATE 28/03/2008 X0032-A Front Nose Box Assy N/A <
APPROVED ML SCALE1:20 A2 S1|-(|)EFEI DRG. NO. X0032-A REV.A
| 9 | 10 | 11 | LN automotive

1 | 2 | 3 | 4 | 5 | 6 7

DATECODE 120704



2 3 5 6 7 8
REV. | MODIFICATION | DRAWN | CHECKED | DATE | .
9
10 ©
13 ©
A 11 Ref.| Part |Description Qty.|® A
1 |A0254 |Front Nose Box 1 1A
2 |N0003|Qil Cooler 2 |A
S 3 |B0033|Front Bumper Stay 2 |A
T e 4 - |M6 Female Rod End 4 [A
- 5 |B0054 [Front Bumper Stay Mounting| 2 [A -
10 6 - |M6x16 Cap Head 2 |C
7 - |M6x30 Cap Head 2 |C
8 - |M6x30 Hex Head 11 |C
9 - |M6 Plain Washer 24 (C
B 10 - |M6 Nyloc Nut 17 |C B
11 - |M6 STD Nut 4 (C
12 - |M6 Rubber Washer 8 |C
13 - |M6x30 Countersunk Bolt 2 (C
c c
D D
]
E 9 E
8
WEIGHT(g) MATERIAL N/A COPYRIGHT NOTE
TOLERANCE :  unLesssTatep | FINISH  N/A PROJECTION | ponorscae |
IF IN DOUBT ASK
LINEAR £0.1mm ANGULAR $0.5° | RevOVE ALL BURRS AND SHARP EDGES —@—% ﬁxﬁnﬁ%ﬁ?&?
F
DRAWN ML DESCRIPTION QUANTITY
DATE 28/03/2008 X0033 Front Nose Box Assy
Ginetta Cars, Unit 2, Helios 47, 1 Isabella Road, Garforth, West Yorkshire, England LS25 2DY. | APPROVED ML SCALEN/A | A3 |SHEET [pra.Nno. X0033 REV.
Tel: 44 (0)1909 515 116 Fax: 44 (0)1909 515 699 www.Ginettacars.com 1 OF 1
1 [ 2 [ 3 [ 4

| 5

| 7

LINITTF automotive

DATECODE 120704




80004059 :A|quIassy
Jaysinbunxg all4 059 e3RuID
6£00X :# Med



	Introduction
	X0019 Overall Dimensions Schematic
	Sheet1
	Drawing View1
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6


	X0040 Floor Panels
	Sheet1
	Drawing View2
	Drawing View1
	Detail View A (1 : 5)


	X0001 LH Front Hub Exploded Assembly
	Model

	X0002 LH Front Upper Wishbone Exploded Assembly
	Model

	X0003 LH Front Lower Wishbone Exploded Assembly
	Model

	X0004 LH Front Toe Link Exploded Assembly
	Model

	X0020 Front Anti-Rollbar Exploded Assembly
	Model

	X0005 LH Rear Hub Exploded Assembly
	Model

	X0006 LH Rear Upper Wishbone Exploded Assembly
	Model

	X0007 LH Rear Lower Wishbone Exploded Assembly
	Model

	X0008 LH Rear Toe Link Exploded Assembly
	Model

	X0021 Rear Anti-Rollbar Exploded Assembly
	Model

	X0009 Steering Rack Exploded Assembly
	Model

	X0010 Steering Column
	Model

	X0054 Steering Wheel & Mini Dash Assy
	Sheet1
	Drawing View1
	Drawing View2


	X0012 Air-Jack System Schematic
	Model

	X0013 Braking System Schematic
	Model

	X0018 Pedal Box Exploded Assembly
	Model
	Drawing View1
	Drawing View2


	X0041 Pedal & Foot rest
	Sheet1
	Drawing View1


	X0011 Oil System Schematic
	Model

	X0042 Intake
	X0043 Belts
	X0059
	Assembly
	X0059-assembled
	X0036 Exaust System
	X0014 Cooling System Schematic
	Model
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8


	X0022   ( M1001) Fuel Cell - Assembled
	Sheet1
	Drawing View1
	Drawing View3


	X0057 Flapper Valve Assy
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	X0016 80 Lts Fuel Cell Exploded Assembly (sheet 1 of 2)
	Sheet1
	Drawing View1
	Drawing View20

	Sheet2
	Drawing View21


	X0058 107 lts Tank Assy
	Sheet1
	Drawing View1

	Sheet2
	Drawing View3


	X0044 Fuel Line Schematic
	Sheet1
	Drawing View1


	X0015 LH Front Headlight Exploded Assembly
	Model

	X0017 Bodywork Exploded Assembly
	Sheet1
	Drawing View1


	X0055 Rear Floor Assy
	Sheet1
	Drawing View1
	Detail View A (1 : 2)
	Drawing View3
	Drawing View4
	Detail View B (1 : 5)


	X0034 Mirror Assy
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


	X0037 Door Mecanism
	X0038 Internals
	X0046 Britcar Wing Assy
	Sheet1
	Drawing View2
	Drawing View1
	Drawing View3


	X0045 Wing Angle Positions
	Sheet1
	Drawing View1
	Drawing View4
	Section View B-B
	Drawing View6
	Drawing View9
	Drawing View10


	X0023 Gearbox Assy
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4


	X0024 Clutch & Bell Housing
	Sheet1
	Drawing View1


	X0056 Input Flange Gearbox Detail
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4


	X0025 Clutch Circuit
	Sheet1
	Drawing View1


	KKR1842HORSR01 G50 Clutch Alcon's Drawings
	X0026 Diff Assy
	Sheet1
	Drawing View1
	Detail View B (2 : 1)
	Drawing View6
	Drawing View7


	X0028 Propshaft
	Sheet1
	Drawing View1


	X0029 Flat Sift Switch
	Sheet1
	Drawing View1


	X0035 G50DriveShaft
	X0030 Engine Mounting Assy
	Sheet1
	Drawing View1
	Detail View A (2 : 1)
	Drawing View3


	X0031 Rear Crash Structure
	Sheet1
	Drawing View1
	Detail View A (2 : 1)
	Drawing View3


	X0032 Front Nose Box Assy
	Sheet1
	Drawing View5
	Drawing View1
	Section View B-B
	Detail View C (2 : 5)


	X0033 Front Nose Box Assy
	Sheet1
	Drawing View1


	X0039 Fire Extinguinsher


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




